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Summary of Measurement Results

Number | Test Case Clause in FCC rules Verdict
1 RF Power Output and Effective Isotropic | 2.1046 PASS
Radiated Power 27.50(d)(4) /27.50(h)(2)
2 Occupied Bandwidth 2.1049 PASS
3 Band Edge Compliance 27.53(h) /27.53(m) PASS
4 Peak-to-Average Power Ratio 27.50(d)/KDB971168 D01(5.7) PASS
5 Frequency Stability 2.1055/27.54 PASS
: o . 2.1051
6 Spurious Emissions at Antenna Terminals PASS
/27.53(h) /27.53(m)
: , o 2.1053
7 Radiates Spurious Emission PASS
/27.53(h) /27.53(m)

Date of Testing: September 21, 2020~November 17, 2020

Date of Sample Received: September 21, 2020

Note: PASS: The EUT complies with the essential requirements in the standard.

FAIL: The EUT does not comply with the essential requirements in the standard.
All indications of Pass/Fail in this report are opinions expressed by TA Technology (Shanghai) Co., Ltd. based
on interpretations and/or observations of test results. Measurement Uncertainties were not taken into account
and are published for informational purposes only.
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1 Test Laboratory

1.1 Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein .Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above.

1.2. Test facility

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

1.3 Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: No.145, Jintang Rd, Tangzhen Industry Park, Pudong Shanghai, China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000
Website: http://www.ta-shanghai.com
E-mail: xukai@ta-shanghai.com
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 4 of 110
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2 General Description of Equipment under Test

2.1 Applicant and Manufacturer Information

Applicant Quectel Wireless Solutions Co., Ltd.

Building 5, Shanghai Business Park Phase Ill (Area B), No.1016

Applicant add
ppiicant address Tianlin Road, Minhang District, Shanghai, China 200233

Manufacturer Quectel Wireless Solutions Co., Ltd.

Building 5, Shanghai Business Park Phase Ill (Area B), No.1016

Manufacturer address
Tianlin Road, Minhang District, Shanghai, China 200233

2.2 General information

EUT Description
Model EC200T-AU, EC200T-AU MINIPCIE
IME| EC200T-AU: 861157040008266
EC200T-AU MINIPCIE: 861157040006484
Hardware Version R1.0
Software Version EC200TAUAARO5A01M16
Power Supply External power supply
Antenna Type External Antenna
Frequency(MHz) Gain (dBi)
1700 1.67
1720 1.94
1740 2.00
1760 1.57
Antenna Gain 1780 0.97
2500 3.00
2520 2.68
2540 2.44
2560 2.30
2580 2.00
T [alets) WCDMA Band IV;
LTE Band 4; LTE Band 7, LTE Band 66;
Test Modulation (WCDMA) BPSK,QPSK;(LTE)QPSK 16QAM;
HSDPA UE Category 14
HSUPA UE Category 6
LTE Category 4
WCDMA Band IV: 25.38dBm
Maximum E.I.R.P./ E.R.P. LTE Band 4: 25.58dBm
LTE Band 7: 26.70dBm
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 5 of 110
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LTE Band 66: 25.47dBm
Rated Power Supply Voltage: 3.8V
Extreme Voltage Minimum: 3.4V~ Maximum: 4.5V
Extreme Temperature Lowest: -30°C Highest: +50°C
Operating Voltage Minimum: 3.4V Maximum: 4.5V
Operating Temperature Lowest: -40°C Highest: +85°C
Mode Tx (MHZz) Rx (MHz)
WCDMA Band IV 1710 ~ 1755 2110 ~ 2155
Frequency Range(s) LTE Band 4 1710 ~ 1755 2110 ~ 2155
LTE Band 7 2500 ~ 2570 2620 ~ 2690
LTE Band 66 1710 ~ 1780 2110 ~ 2180
Note: 1. The EUT is sent from the applicant to TA and the information of the EUT is declared by
the applicant.

The detailed product difference between EC200T-AU and EC200T-AU MINIPCIE please refers
to the Difference Statements letter. For conducted test items, this report only record the test
results of EC200T-AU.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 6 of 110
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3 Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:
FCC CFR47 Part 27C (2019)

ANSI C63.26 (2015)
Reference standard:
FCC CFR47 Part 2 (2019)

KDB 971168 D01 Power Meas License Digital Systems v03r01

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 7 of 110
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4 Test Configuration

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (Z axis), lie-down position (X, Y axis). Receiver antenna polarization
(horizontal and vertical), the worst emission was found in position (X axis, horizontal polarization) and

the worst case was recorded.

All mode and data rates and positions and RB size and modulations were investigated.

Subsequently, only the worst case emissions are reported.

The following testing in WCDMA/LTE is set based on the maximum RF Output Power.
The following testing in different Bandwidth is set to detailin the following table:
Test modes are chosen to be reported as the worst case configuration below for WCDMA Band IV:

Modes/Modulation

Test items
WCDMA Band IV
RF Power Output and Effective Isotropic Radiated Power RMC
HSDPA/HSUPA

Occupied Bandwidth RMC
Band Edge Compliance RMC
Peak-to-Average Power Ratio RMC
Frequency Stability RMC
Spurious Emissions at Antenna Terminals RMC
Radiates Spurious Emission RMC

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R
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Test modes are chosen to be reported as the worst case configuration below for LTE Band 4/7/66:
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Test
_ Bandwidth (MHz) Modulation RB es
Test items Modes Channel
14 | 3 5 |10 | 15 | 20 | QPSK | 16QAM 1 50% | 100% | L | M | H
RF Power
LTE4 | O | O | O O] O | O (0] 0] 0] 0] 0] oO|O0|O
Output and
. LTE 7 O|oO0O|0O0]|O (0] 0] 0] 0] 0] oO|O0|O
Isotropic
Radiated
LTE66 | O | O | O | O | O | O (0] 0] O O O oO|O0|O
Power
Occupied LTE4 | O O|O0O)|0O0]| O (0] 0] 0] oO|O0|O
up! LTE 7 olo|o|o] o o o |o|lo|o
Bandwidth
LTE66 | O O|O0O)| O] O (0] 0] 0] oO|O0|O
Band Ed LTE4 | O O|oO0O|0O0]| O (0] 0] 0] 0] 0]
and =dd® - MirE7 olo|o|o]| o o o |o o
Compliance
LTE66 | O O|O0O| O] O (0] 0] 0] 0] 0]
PeaktosA LTE4 | O O|oO0O|0O0]|O (0] 0] 0] oO|O0|O
ear-io-Averag Mt 7 ololo|o]| o 0 o |o|o|o
e Power Ratio
LTE66 | O O|O0O|0O0]|O (0] 0] 0] oO|O0|O
Frequenc LTE4 | O O|O0O)|0O0]| O (0] 0] O oO|O0|O
aueney - Mire7 olo|o]o] o o o |o|lo|o
Stability
LTE6G6 | O O|O0O| O] O (0] 0] (0] oO|O0|O
Spurious LTE4 | O o|o|0O0]| O o} O|0|O
Emissi
missions at | ¢ 5 olo|lo|o]| o olo|o
Antenna
Radiates LTE4 | O 0 o] o [ O |
Spurious 0] 0O n
Emission n
Note 1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 9 of 110

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(&~

\_/’ RF Test Report Report No.: R2009A0613-R3

5 Test Case Results

5.1 RF Power Output and Effective Isotropic Radiated Power

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT was connected to the Base Station Simulator with a
known loss. The EUT is controlled by the Base Station Simulator test set to ensure max power
transmission with proper modulation.

ERP can then be calculated as follows:

EIRP (dBm) = Output Power (dBm) - Losses (dB) + Antenna Gain (dBi)
where:dBd refers to gain relative to an ideal dipole.

EIRP (dBm ) = ERP (dBm) + 2.15 (dB).

Test Setup

FF cable
EUT Base station Simulator

Limits
No specific RF power output requirements in part 2.1046.

Rule Part 27.50(d) (4) specifies that “Fixed, mobile and portable (hand-held) stations operating in the
1710-1755 MHz band are limited to 1 watt EIRP”

Rule Part 27.50(h) (2) specifies that “Mobile and other user stations. Mobile stations are limited to 2.0
watts EIRP. All user stations are limited to 2.0 watts transmitter output power.”
Part 27.50(d)(4)Limit < 1W (30dBm)
Part 27.50(h)(2) Limit < 2W (33dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=0.4 dB for RF power output, kK = 2, U= 1.19 dB for ERP/EIRP.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 10 of 110
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Test Results

Maximum Output Power (dBm) EIRP (dBm)

Channel | Channel | Channel | Channel | Channel | Channel

WCDMA Band IV 1312 1413 1513 1312 1413 1513
1712.4 1732.6 1752.6 1712.4 1732.6 1752.6

(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)

RMC 23.24 23.38 23.23 25.18 25.38 24.80

Sub - Test 1 22.70 22.80 22.67 24.64 24.80 24.24

HSDPA Sub-Test2 | 22.69 22.82 22.64 24.63 24.82 24.21

Sub-Test3 | 22.16 22.32 22.16 24.10 24.32 23.73

Sub-Test4 | 22.17 22.33 22.14 2411 24.33 23.71

Sub - Test 1 22.66 22.79 22.62 24.60 24.79 24.19

Sub-Test2 | 21.65 21.77 21.61 23.59 23.77 23.18

HSUPA Sub-Test3 | 22.12 22.25 22.10 24.06 24.25 23.67

Sub-Test4 | 21.88 22.00 21.98 23.82 24.00 23.55

Sub-Test5 | 22.59 22.72 22.56 24 .53 24.72 2413

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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Bandwidth UL RB RB Modulati Power EIRP .
Band : " Verdict
(MHz) Channel | Size | Position on (dBm) (dBm)

LTE Band4 1.4 19957 1 #0 QPSK 23.57 25.51 PASS
LTE Band4 1.4 19957 1 #Mid QPSK 23.60 25.54 PASS
LTE Band4 1.4 19957 1 #Max QPSK 23.61 25.55 PASS
LTE Band4 14 19957 3 #0 QPSK 23.49 25.43 PASS
LTE Band4 14 19957 3 #Mid QPSK 23.48 25.42 PASS
LTE Band4 14 19957 3 #Max QPSK 23.53 25.47 PASS
LTE Band4 14 19957 6 #0 QPSK 22.63 24.57 PASS
LTE Band4 1.4 19957 1 #0 QAM16 22.46 24 .40 PASS
LTE Band4 1.4 19957 1 #Mid QAM16 22.57 24.51 PASS
LTE Band4 1.4 19957 1 #Max QAM16 22.57 24.51 PASS
LTE Band4 1.4 19957 3 #0 QAM16 22.63 24.57 PASS
LTE Band4 14 19957 3 #Mid QAM16 22.63 24.57 PASS
LTE Band4 14 19957 3 #Max QAM16 22.70 24.64 PASS
LTE Band4 14 19957 6 #0 QAM16 21.58 23.52 PASS
LTE Band4 14 20175 1 #0 QPSK 23.32 25.32 PASS
LTE Band4 1.4 20175 1 #Mid QPSK 23.31 25.31 PASS
LTE Band4 1.4 20175 1 #Max QPSK 23.32 25.32 PASS
LTE Band4 1.4 20175 3 #0 QPSK 23.29 25.29 PASS
LTE Band4 1.4 20175 3 #Mid QPSK 23.31 25.31 PASS
LTE Band4 14 20175 3 #Max QPSK 23.25 25.25 PASS
LTE Band4 14 20175 6 #0 QPSK 2217 2417 PASS
LTE Band4 14 20175 1 #0 QAM16 22.36 24.36 PASS
LTE Band4 1.4 20175 1 #Mid QAM16 22.35 24.35 PASS
LTE Band4 1.4 20175 1 #Max QAM16 22.34 24 .34 PASS
LTE Band4 1.4 20175 3 #0 QAM16 2213 2413 PASS
LTE Band4 1.4 20175 3 #Mid QAM16 22.18 2418 PASS
LTE Band4 1.4 20175 3 #Max QAM16 22.16 2416 PASS
LTE Band4 14 20175 6 #0 QAM16 21.20 23.20 PASS
LTE Band4 14 20393 1 #0 QPSK 23.38 24.95 PASS
LTE Band4 14 20393 1 #Mid QPSK 23.37 24.94 PASS
LTE Band4 14 20393 1 #Max QPSK 23.38 24.95 PASS
LTE Band4 1.4 20393 3 #0 QPSK 23.31 24.88 PASS
LTE Band4 1.4 20393 3 #Mid QPSK 23.34 2491 PASS
LTE Band4 1.4 20393 3 #Max QPSK 23.29 24.86 PASS
LTE Band4 1.4 20393 6 #0 QPSK 22.18 23.75 PASS
LTE Band4 14 20393 1 #0 QAM16 22.07 23.64 PASS
LTE Band4 14 20393 1 #Mid QAM16 22.03 23.60 PASS
LTE Band4 14 20393 1 #Max QAM16 22.06 23.63 PASS
LTE Band4 14 20393 3 #0 QAM16 2212 23.69 PASS
LTE Band4 1.4 20393 3 #Mid QAM16 22.12 23.69 PASS
LTE Band4 1.4 20393 3 #Max QAM16 22.15 23.72 PASS

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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LTE Band4 14 20393 6 #0 QAM16 21.27 22.84 PASS
LTE Band4 3 19965 1 #0 QPSK 23.42 25.36 PASS
LTE Band4 3 19965 1 #Mid QPSK 23.45 25.39 PASS
LTE Band4 3 19965 1 #Max QPSK 23.52 25.46 PASS
LTE Band4 3 19965 8 #0 QPSK 22.60 24.54 PASS
LTE Band4 3 19965 8 #Mid QPSK 22.60 24.54 PASS
LTE Band4 3 19965 8 #Max QPSK 22.67 24.61 PASS
LTE Band4 3 19965 15 #0 QPSK 22.68 24.62 PASS
LTE Band4 3 19965 1 #0 QAM16 22.72 24.66 PASS
LTE Band4 3 19965 1 #Mid QAM16 22.75 24.69 PASS
LTE Band4 3 19965 1 #Max QAM16 22.83 24.77 PASS
LTE Band4 3 19965 8 #0 QAM16 21.58 23.52 PASS
LTE Band4 3 19965 8 #Mid QAM16 21.56 23.50 PASS
LTE Band4 3 19965 8 #Max QAM16 21.59 23.53 PASS
LTE Band4 3 19965 15 #0 QAM16 21.59 23.53 PASS
LTE Band4 3 20175 1 #0 QPSK 23.33 25.33 PASS
LTE Band4 3 20175 1 #Mid QPSK 23.31 25.31 PASS
LTE Band4 3 20175 1 #Max QPSK 23.30 25.30 PASS
LTE Band4 3 20175 8 #0 QPSK 22.21 24.21 PASS
LTE Band4 3 20175 8 #Mid QPSK 2217 2417 PASS
LTE Band4 3 20175 8 #Max QPSK 22.18 2418 PASS
LTE Band4 3 20175 15 #0 QPSK 22.20 24.20 PASS
LTE Band4 3 20175 1 #0 QAM16 22.38 24.38 PASS
LTE Band4 3 20175 1 #Mid QAM16 22.35 24 .35 PASS
LTE Band4 3 20175 1 #Max QAM16 22.35 24.35 PASS
LTE Band4 3 20175 8 #0 QAM16 21.26 23.26 PASS
LTE Band4 3 20175 8 #Mid QAM16 21.24 23.24 PASS
LTE Band4 3 20175 8 #Max QAM16 21.25 23.25 PASS
LTE Band4 3 20175 15 #0 QAM16 21.18 23.18 PASS
LTE Band4 3 20385 1 #0 QPSK 23.42 24.99 PASS
LTE Band4 3 20385 1 #Mid QPSK 23.37 24.94 PASS
LTE Band4 3 20385 1 #Max QPSK 23.42 24.99 PASS
LTE Band4 3 20385 8 #0 QPSK 22.16 23.73 PASS
LTE Band4 3 20385 8 #Mid QPSK 22.20 23.77 PASS
LTE Band4 3 20385 8 #Max QPSK 22.22 23.79 PASS
LTE Band4 3 20385 15 #0 QPSK 22.23 23.80 PASS
LTE Band4 3 20385 1 #0 QAM16 22.07 23.64 PASS
LTE Band4 3 20385 1 #Mid QAM16 22.07 23.64 PASS
LTE Band4 3 20385 1 #Max QAM16 22.10 23.67 PASS
LTE Band4 3 20385 8 #0 QAM16 21.27 22.84 PASS
LTE Band4 3 20385 8 #Mid QAM16 21.27 22.84 PASS
LTE Band4 3 20385 8 #Max QAM16 21.28 22.85 PASS
LTE Band4 3 20385 15 #0 QAM16 21.30 22.87 PASS
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 13 of 110
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LTE Band4 5 19975 1 #0 QPSK 23.52 25.46 PASS
LTE Band4 5 19975 1 #Mid QPSK 23.55 25.49 PASS
LTE Band4 5 19975 1 #Max QPSK 23.64 25.58 PASS
LTE Band4 5 19975 12 #0 QPSK 22.69 24.63 PASS
LTE Band4 5 19975 12 #Mid QPSK 22.69 24.63 PASS
LTE Band4 5 19975 12 #Max QPSK 22.76 24.70 PASS
LTE Band4 5 19975 25 #0 QPSK 22.74 24.68 PASS
LTE Band4 5 19975 1 #0 QAM16 22.78 24.72 PASS
LTE Band4 5 19975 1 #Mid QAM16 22.82 24.76 PASS
LTE Band4 5 19975 1 #Max QAM16 22.93 24.87 PASS
LTE Band4 5 19975 12 #0 QAM16 21.59 23.53 PASS
LTE Band4 5 19975 12 #Mid QAM16 21.59 23.53 PASS
LTE Band4 5 19975 12 #Max QAM16 21.65 23.59 PASS
LTE Band4 5 19975 25 #0 QAM16 21.65 23.59 PASS
LTE Band4 5 20175 1 #0 QPSK 23.38 25.38 PASS
LTE Band4 5 20175 1 #Mid QPSK 23.36 25.36 PASS
LTE Band4 5 20175 1 #Max QPSK 23.40 25.40 PASS
LTE Band4 5 20175 12 #0 QPSK 22.22 24.22 PASS
LTE Band4 5 20175 12 #Mid QPSK 22.23 24.23 PASS
LTE Band4 5 20175 12 #Max QPSK 22.19 24.19 PASS
LTE Band4 5 20175 25 #0 QPSK 22.21 24.21 PASS
LTE Band4 5 20175 1 #0 QAM16 22.40 24.40 PASS
LTE Band4 5 20175 1 #Mid QAM16 22.38 24.38 PASS
LTE Band4 5 20175 1 #Max QAM16 22.38 24.38 PASS
LTE Band4 5 20175 12 #0 QAM16 21.25 23.25 PASS
LTE Band4 5 20175 12 #Mid QAM16 21.22 23.22 PASS
LTE Band4 5 20175 12 #Max QAM16 21.24 23.24 PASS
LTE Band4 5 20175 25 #0 QAM16 21.23 23.23 PASS
LTE Band4 5 20375 1 #0 QPSK 23.34 24.91 PASS
LTE Band4 5 20375 1 #Mid QPSK 23.30 24 .87 PASS
LTE Band4 5 20375 1 #Max QPSK 23.34 24.91 PASS
LTE Band4 5 20375 12 #0 QPSK 2217 23.74 PASS
LTE Band4 5 20375 12 #Mid QPSK 22.15 23.72 PASS
LTE Band4 5 20375 12 #Max QPSK 22.20 23.77 PASS
LTE Band4 5 20375 25 #0 QPSK 22.20 23.77 PASS
LTE Band4 5 20375 1 #0 QAM16 22.46 24.03 PASS
LTE Band4 5 20375 1 #Mid QAM16 22.40 23.97 PASS
LTE Band4 5 20375 1 #Max QAM16 22.45 24.02 PASS
LTE Band4 5 20375 12 #0 QAM16 21.27 22.84 PASS
LTE Band4 5 20375 12 #Mid QAM16 21.27 22.84 PASS
LTE Band4 5 20375 12 #Max QAM16 21.33 22.90 PASS
LTE Band4 5 20375 25 #0 QAM16 21.27 22.84 PASS
LTE Band4 10 20000 1 #0 QPSK 23.49 25.43 PASS
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 14 of 110
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LTE Band4 10 20000 1 #Mid QPSK 23.53 25.47 PASS
LTE Band4 10 20000 1 #Max QPSK 23.50 25.44 PASS
LTE Band4 10 20000 25 #0 QPSK 22.75 24.69 PASS
LTE Band4 10 20000 25 #Mid QPSK 22.75 24.69 PASS
LTE Band4 10 20000 25 #Max QPSK 22.68 24.62 PASS
LTE Band4 10 20000 50 #0 QPSK 22.71 24.65 PASS
LTE Band4 10 20000 1 #0 QAM16 22.79 2473 PASS
LTE Band4 10 20000 1 #Mid QAM16 22.82 24.76 PASS
LTE Band4 10 20000 1 #Max QAM16 22.66 24.60 PASS
LTE Band4 10 20000 25 #0 QAM16 21.73 23.67 PASS
LTE Band4 10 20000 25 #Mid QAM16 21.74 23.68 PASS
LTE Band4 10 20000 25 #Max QAM16 21.77 23.71 PASS
LTE Band4 10 20000 50 #0 QAM16 21.62 23.56 PASS
LTE Band4 10 20175 1 #0 QPSK 23.47 25.47 PASS
LTE Band4 10 20175 1 #Mid QPSK 23.35 25.35 PASS
LTE Band4 10 20175 1 #Max QPSK 23.37 25.37 PASS
LTE Band4 10 20175 25 #0 QPSK 22.24 24.24 PASS
LTE Band4 10 20175 25 #Mid QPSK 22.25 24.25 PASS
LTE Band4 10 20175 25 #Max QPSK 22.20 24.20 PASS
LTE Band4 10 20175 50 #0 QPSK 22.22 24.22 PASS
LTE Band4 10 20175 1 #0 QAM16 22.47 24 .47 PASS
LTE Band4 10 20175 1 #Mid QAM16 22.38 24.38 PASS
LTE Band4 10 20175 1 #Max QAM16 22.37 24 .37 PASS
LTE Band4 10 20175 25 #0 QAM16 21.33 23.33 PASS
LTE Band4 10 20175 25 #Mid QAM16 21.30 23.30 PASS
LTE Band4 10 20175 25 #Max QAM16 21.30 23.30 PASS
LTE Band4 10 20175 50 #0 QAM16 21.27 23.27 PASS
LTE Band4 10 20350 1 #0 QPSK 23.34 24.91 PASS
LTE Band4 10 20350 1 #Mid QPSK 23.36 24.93 PASS
LTE Band4 10 20350 1 #Max QPSK 23.38 24.95 PASS
LTE Band4 10 20350 25 #0 QPSK 22.10 23.67 PASS
LTE Band4 10 20350 25 #Mid QPSK 22.10 23.67 PASS
LTE Band4 10 20350 25 #Max QPSK 22.16 23.73 PASS
LTE Band4 10 20350 50 #0 QPSK 22.14 23.71 PASS
LTE Band4 10 20350 1 #0 QAM16 21.98 23.55 PASS
LTE Band4 10 20350 1 #Mid QAM16 22.01 23.58 PASS
LTE Band4 10 20350 1 #Max QAM16 2211 23.68 PASS
LTE Band4 10 20350 25 #0 QAM16 21.13 22.70 PASS
LTE Band4 10 20350 25 #Mid QAM16 21.14 22.71 PASS
LTE Band4 10 20350 25 #Max QAM16 21.21 22.78 PASS
LTE Band4 10 20350 50 #0 QAM16 21.25 22.82 PASS
LTE Band4 15 20025 1 #0 QPSK 23.47 25.41 PASS
LTE Band4 15 20025 1 #Mid QPSK 23.44 25.38 PASS
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LTE Band4 15 20025 1 #Max QPSK 23.51 25.45 PASS
LTE Band4 15 20025 36 #0 QPSK 22.69 24.63 PASS
LTE Band4 15 20025 36 #Mid QPSK 22.70 24.64 PASS
LTE Band4 15 20025 36 #Max QPSK 22.45 24.39 PASS
LTE Band4 15 20025 75 #0 QPSK 22.49 24.43 PASS
LTE Band4 15 20025 1 #0 QAM16 22.77 24.71 PASS
LTE Band4 15 20025 1 #Mid QAM16 22.69 24.63 PASS
LTE Band4 15 20025 1 #Max QAM16 22.68 24.62 PASS
LTE Band4 15 20025 36 #0 QAM16 21.66 23.60 PASS
LTE Band4 15 20025 36 #Mid QAM16 21.64 23.58 PASS
LTE Band4 15 20025 36 #Max QAM16 21.56 23.50 PASS
LTE Band4 15 20025 75 #0 QAM16 21.58 23.52 PASS
LTE Band4 15 20175 1 #0 QPSK 23.51 25.51 PASS
LTE Band4 15 20175 1 #Mid QPSK 23.38 25.38 PASS
LTE Band4 15 20175 1 #Max QPSK 23.34 25.34 PASS
LTE Band4 15 20175 36 #0 QPSK 22.25 24 .25 PASS
LTE Band4 15 20175 36 #Mid QPSK 22.27 24.27 PASS
LTE Band4 15 20175 36 #Max QPSK 22.21 24.21 PASS
LTE Band4 15 20175 75 #0 QPSK 22.19 24.19 PASS
LTE Band4 15 20175 1 #0 QAM16 22.56 24.56 PASS
LTE Band4 15 20175 1 #Mid QAM16 22.40 24 .40 PASS
LTE Band4 15 20175 1 #Max QAM16 22.36 24.36 PASS
LTE Band4 15 20175 36 #0 QAM16 21.35 23.35 PASS
LTE Band4 15 20175 36 #Mid QAM16 21.35 23.35 PASS
LTE Band4 15 20175 36 #Max QAM16 21.26 23.26 PASS
LTE Band4 15 20175 75 #0 QAM16 21.27 23.27 PASS
LTE Band4 15 20325 1 #0 QPSK 23.39 25.39 PASS
LTE Band4 15 20325 1 #Mid QPSK 23.33 25.33 PASS
LTE Band4 15 20325 1 #Max QPSK 23.38 25.38 PASS
LTE Band4 15 20325 36 #0 QPSK 22.08 24.08 PASS
LTE Band4 15 20325 36 #Mid QPSK 22.08 24.08 PASS
LTE Band4 15 20325 36 #Max QPSK 22.15 2415 PASS
LTE Band4 15 20325 75 #0 QPSK 2213 2413 PASS
LTE Band4 15 20325 1 #0 QAM16 22.18 24.18 PASS
LTE Band4 15 20325 1 #Mid QAM16 22.14 24.14 PASS
LTE Band4 15 20325 1 #Max QAM16 22.21 24.21 PASS
LTE Band4 15 20325 36 #0 QAM16 21.14 23.14 PASS
LTE Band4 15 20325 36 #Mid QAM16 21.14 23.14 PASS
LTE Band4 15 20325 36 #Max QAM16 21.20 23.20 PASS
LTE Band4 15 20325 75 #0 QAM16 21.19 23.19 PASS
LTE Band4 20 20050 1 #0 QPSK 23.33 25.27 PASS
LTE Band4 20 20050 1 #Mid QPSK 23.52 25.46 PASS
LTE Band4 20 20050 1 #Max QPSK 23.24 25.18 PASS
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LTE Band4 20 20050 50 #0 QPSK 22.69 24.63 PASS
LTE Band4 20 20050 50 #Mid QPSK 22.71 24.65 PASS
LTE Band4 20 20050 50 #Max QPSK 22.43 24.37 PASS
LTE Band4 20 20050 100 #0 QPSK 22.32 24.26 PASS
LTE Band4 20 20050 1 #0 QAM16 22.51 24.45 PASS
LTE Band4 20 20050 1 #Mid QAM16 22.55 24 .49 PASS
LTE Band4 20 20050 1 #Max QAM16 22.26 24.20 PASS
LTE Band4 20 20050 50 #0 QAM16 21.59 23.53 PASS
LTE Band4 20 20050 50 #Mid QAM16 21.62 23.56 PASS
LTE Band4 20 20050 50 #Max QAM16 21.52 23.46 PASS
LTE Band4 20 20050 100 #0 QAM16 21.36 23.30 PASS
LTE Band4 20 20175 1 #0 QPSK 23.37 25.37 PASS
LTE Band4 20 20175 1 #Mid QPSK 23.50 25.50 PASS
LTE Band4 20 20175 1 #Max QPSK 23.16 25.16 PASS
LTE Band4 20 20175 50 #0 QPSK 22.31 24.31 PASS
LTE Band4 20 20175 50 #Mid QPSK 22.32 24 .32 PASS
LTE Band4 20 20175 50 #Max QPSK 22.18 24.18 PASS
LTE Band4 20 20175 100 #0 QPSK 22.20 24.20 PASS
LTE Band4 20 20175 1 #0 QAM16 22.02 24.02 PASS
LTE Band4 20 20175 1 #Mid QAM16 22.14 24.14 PASS
LTE Band4 20 20175 1 #Max QAM16 21.78 23.78 PASS
LTE Band4 20 20175 50 #0 QAM16 21.35 23.35 PASS
LTE Band4 20 20175 50 #Mid QAM16 21.37 23.37 PASS
LTE Band4 20 20175 50 #Max QAM16 21.20 23.20 PASS
LTE Band4 20 20175 100 #0 QAM16 21.25 23.25 PASS
LTE Band4 20 20300 1 #0 QPSK 23.09 25.09 PASS
LTE Band4 20 20300 1 #Mid QPSK 23.31 25.31 PASS
LTE Band4 20 20300 1 #Max QPSK 23.09 25.09 PASS
LTE Band4 20 20300 50 #0 QPSK 2212 2412 PASS
LTE Band4 20 20300 50 #Mid QPSK 2212 2412 PASS
LTE Band4 20 20300 50 #Max QPSK 22.10 2410 PASS
LTE Band4 20 20300 100 #0 QPSK 2213 2413 PASS
LTE Band4 20 20300 1 #0 QAM16 21.61 23.61 PASS
LTE Band4 20 20300 1 #Mid QAM16 21.88 23.88 PASS
LTE Band4 20 20300 1 #Max QAM16 21.67 23.67 PASS
LTE Band4 20 20300 50 #0 QAM16 21.22 23.22 PASS
LTE Band4 20 20300 50 #Mid QAM16 21.22 23.22 PASS
LTE Band4 20 20300 50 #Max QAM16 21.20 23.20 PASS
LTE Band4 20 20300 100 #0 QAM16 21.19 23.19 PASS
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Bandwidth UL RB RB Modulati Power EIRP .
Band : " Verdict
(MHz) Channel | Size | Position on (dBm) (dBm)

LTE Band7 5 20775 1 #0 QPSK 23.38 26.38 PASS
LTE Band7 5 20775 1 #Mid QPSK 23.35 26.35 PASS
LTE Band7 5 20775 1 #Max QPSK 23.43 26.43 PASS
LTE Band7 5 20775 12 #0 QPSK 22.22 25.22 PASS
LTE Band7 5 20775 12 #Mid QPSK 22.22 25.22 PASS
LTE Band7 5 20775 12 #Max QPSK 22.22 25.22 PASS
LTE Band7 5 20775 25 #0 QPSK 22.23 25.23 PASS
LTE Band7 5 20775 1 #0 QAM16 22.41 25.41 PASS
LTE Band7 5 20775 1 #Mid QAM16 22.32 25.32 PASS
LTE Band7 5 20775 1 #Max QAM16 22.41 25.41 PASS
LTE Band7 5 20775 12 #0 QAM16 21.18 2418 PASS
LTE Band7 5 20775 12 #Mid QAM16 21.19 2419 PASS
LTE Band7 5 20775 12 #Max QAM16 21.23 24.23 PASS
LTE Band7 5 20775 25 #0 QAM16 21.22 24.22 PASS
LTE Band7 5 21100 1 #0 QPSK 23.12 25.56 PASS
LTE Band7 5 21100 1 #Mid QPSK 23.04 25.48 PASS
LTE Band7 5 21100 1 #Max QPSK 23.01 25.45 PASS
LTE Band7 5 21100 12 #0 QPSK 22.27 24.71 PASS
LTE Band7 5 21100 12 #Mid QPSK 22.30 2474 PASS
LTE Band7 5 21100 12 #Max QPSK 22.18 24.62 PASS
LTE Band7 5 21100 25 #0 QPSK 22.22 24.66 PASS
LTE Band7 5 21100 1 #0 QAM16 22.48 24.92 PASS
LTE Band7 5 21100 1 #Mid QAM16 22.39 24.83 PASS
LTE Band7 5 21100 1 #Max QAM16 22.41 24 .85 PASS
LTE Band7 5 21100 12 #0 QAM16 21.41 23.85 PASS
LTE Band7 5 21100 12 #Mid QAM16 21.31 23.75 PASS
LTE Band7 5 21100 12 #Max QAM16 21.29 23.73 PASS
LTE Band7 5 21100 25 #0 QAM16 21.29 23.73 PASS
LTE Band7 5 21425 1 #0 QPSK 23.13 25.43 PASS
LTE Band7 5 21425 1 #Mid QPSK 22.87 25.17 PASS
LTE Band7 5 21425 1 #Max QPSK 22.69 24.99 PASS
LTE Band7 5 21425 12 #0 QPSK 22.01 24.31 PASS
LTE Band7 5 21425 12 #Mid QPSK 22.03 24.33 PASS
LTE Band7 5 21425 12 #Max QPSK 21.84 2414 PASS
LTE Band7 5 21425 25 #0 QPSK 22.00 24.30 PASS
LTE Band7 5 21425 1 #0 QAM16 22.36 24.66 PASS
LTE Band7 5 21425 1 #Mid QAM16 22.09 24.39 PASS
LTE Band7 5 21425 1 #Max QAM16 21.98 24.28 PASS
LTE Band7 5 21425 12 #0 QAM16 21.15 23.45 PASS
LTE Band7 5 21425 12 #Mid QAM16 21.16 23.46 PASS
LTE Band7 5 21425 12 #Max QAM16 21.01 23.31 PASS
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LTE Band7 5 21425 25 #0 QAM16 21.15 23.45 PASS
LTE Band7 10 20800 1 #0 QPSK 23.30 26.30 PASS
LTE Band7 10 20800 1 #Mid QPSK 23.33 26.33 PASS
LTE Band7 10 20800 1 #Max QPSK 23.50 26.50 PASS
LTE Band7 10 20800 25 #0 QPSK 22.48 25.48 PASS
LTE Band7 10 20800 25 #Mid QPSK 22.43 25.43 PASS
LTE Band7 10 20800 25 #Max QPSK 22.46 25.46 PASS
LTE Band7 10 20800 50 #0 QPSK 22.41 25.41 PASS
LTE Band7 10 20800 1 #0 QAM16 22.66 25.66 PASS
LTE Band7 10 20800 1 #Mid QAM16 22.53 25.53 PASS
LTE Band7 10 20800 1 #Max QAM16 22.69 25.69 PASS
LTE Band7 10 20800 25 #0 QAM16 21.43 24 .43 PASS
LTE Band7 10 20800 25 #Mid QAM16 21.42 24.42 PASS
LTE Band7 10 20800 25 #Max QAM16 21.53 24.53 PASS
LTE Band7 10 20800 50 #0 QAM16 21.42 24.42 PASS
LTE Band7 10 21100 1 #0 QPSK 23.32 25.76 PASS
LTE Band7 10 21100 1 #Mid QPSK 23.21 25.65 PASS
LTE Band7 10 21100 1 #Max QPSK 23.28 25.72 PASS
LTE Band7 10 21100 25 #0 QPSK 22.41 24.85 PASS
LTE Band7 10 21100 25 #Mid QPSK 22.34 24.78 PASS
LTE Band7 10 21100 25 #Max QPSK 22.26 24.70 PASS
LTE Band7 10 21100 50 #0 QPSK 22.41 24.85 PASS
LTE Band7 10 21100 1 #0 QAM16 22.57 25.01 PASS
LTE Band7 10 21100 1 #Mid QAM16 22.37 24.81 PASS
LTE Band7 10 21100 1 #Max QAM16 22.40 24.84 PASS
LTE Band7 10 21100 25 #0 QAM16 21.56 24.00 PASS
LTE Band7 10 21100 25 #Mid QAM16 21.53 23.97 PASS
LTE Band7 10 21100 25 #Max QAM16 21.41 23.85 PASS
LTE Band7 10 21100 50 #0 QAM16 21.50 23.94 PASS
LTE Band7 10 21400 1 #0 QPSK 23.21 25.51 PASS
LTE Band7 10 21400 1 #Mid QPSK 23.32 25.62 PASS
LTE Band7 10 21400 1 #Max QPSK 22.95 25.25 PASS
LTE Band7 10 21400 25 #0 QPSK 22.22 24.52 PASS
LTE Band7 10 21400 25 #Mid QPSK 22.19 24.49 PASS
LTE Band7 10 21400 25 #Max QPSK 22.05 24.35 PASS
LTE Band7 10 21400 50 #0 QPSK 22.14 24.44 PASS
LTE Band7 10 21400 1 #0 QAM16 21.98 24.28 PASS
LTE Band7 10 21400 1 #Mid QAM16 22.08 24 .38 PASS
LTE Band7 10 21400 1 #Max QAM16 21.73 24.03 PASS
LTE Band7 10 21400 25 #0 QAM16 21.33 23.63 PASS
LTE Band7 10 21400 25 #Mid QAM16 21.35 23.65 PASS
LTE Band7 10 21400 25 #Max QAM16 21.20 23.50 PASS
LTE Band7 10 21400 50 #0 QAM16 21.31 23.61 PASS
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LTE Band7 15 20825 1 #0 QPSK 23.46 26.46 PASS
LTE Band7 15 20825 1 #Mid QPSK 23.57 26.57 PASS
LTE Band7 15 20825 1 #Max QPSK 23.70 26.70 PASS
LTE Band7 15 20825 36 #0 QPSK 22.54 25.54 PASS
LTE Band7 15 20825 36 #Mid QPSK 22.61 25.61 PASS
LTE Band7 15 20825 36 #Max QPSK 22.76 25.76 PASS
LTE Band7 15 20825 75 #0 QPSK 22.74 25.74 PASS
LTE Band7 15 20825 1 #0 QAM16 22.84 25.84 PASS
LTE Band7 15 20825 1 #Mid QAM16 22.82 25.82 PASS
LTE Band7 15 20825 1 #Max QAM16 22.86 25.86 PASS
LTE Band7 15 20825 36 #0 QAM16 21.53 24.53 PASS
LTE Band7 15 20825 36 #Mid QAM16 21.57 24.57 PASS
LTE Band7 15 20825 36 #Max QAM16 21.70 24.70 PASS
LTE Band7 15 20825 75 #0 QAM16 21.64 24.64 PASS
LTE Band7 15 21100 1 #0 QPSK 23.43 25.87 PASS
LTE Band7 15 21100 1 #Mid QPSK 23.37 25.81 PASS
LTE Band7 15 21100 1 #Max QPSK 23.47 25.91 PASS
LTE Band7 15 21100 36 #0 QPSK 22.52 24.96 PASS
LTE Band7 15 21100 36 #Mid QPSK 22.50 24.94 PASS
LTE Band7 15 21100 36 #Max QPSK 22.43 24.87 PASS
LTE Band7 15 21100 75 #0 QPSK 22.41 24.85 PASS
LTE Band7 15 21100 1 #0 QAM16 22.69 2513 PASS
LTE Band7 15 21100 1 #Mid QAM16 22.54 24.98 PASS
LTE Band7 15 21100 1 #Max QAM16 22.39 24 .83 PASS
LTE Band7 15 21100 36 #0 QAM16 21.64 24.08 PASS
LTE Band7 15 21100 36 #Mid QAM16 21.60 24.04 PASS
LTE Band7 15 21100 36 #Max QAM16 21.51 23.95 PASS
LTE Band7 15 21100 75 #0 QAM16 21.55 23.99 PASS
LTE Band7 15 21375 1 #0 QPSK 23.38 25.68 PASS
LTE Band7 15 21375 1 #Mid QPSK 23.54 25.84 PASS
LTE Band7 15 21375 1 #Max QPSK 23.11 25.41 PASS
LTE Band7 15 21375 36 #0 QPSK 22.19 24 .49 PASS
LTE Band7 15 21375 36 #Mid QPSK 22.24 24.54 PASS
LTE Band7 15 21375 36 #Max QPSK 22.31 24.61 PASS
LTE Band7 15 21375 75 #0 QPSK 22.31 24.61 PASS
LTE Band7 15 21375 1 #0 QAM16 22.12 24.42 PASS
LTE Band7 15 21375 1 #Mid QAM16 22.33 24.63 PASS
LTE Band7 15 21375 1 #Max QAM16 22.02 24.32 PASS
LTE Band7 15 21375 36 #0 QAM16 21.33 23.63 PASS
LTE Band7 15 21375 36 #Mid QAM16 21.35 23.65 PASS
LTE Band7 15 21375 36 #Max QAM16 21.43 23.73 PASS
LTE Band7 15 21375 75 #0 QAM16 21.44 23.74 PASS
LTE Band7 20 20850 1 #0 QPSK 23.42 26.10 PASS
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LTE Band7 20 20850 1 #Mid QPSK 23.81 26.49 PASS
LTE Band7 20 20850 1 #Max QPSK 23.60 26.28 PASS
LTE Band7 20 20850 50 #0 QPSK 22.71 25.39 PASS
LTE Band7 20 20850 50 #Mid QPSK 22.59 25.27 PASS
LTE Band7 20 20850 50 #Max QPSK 22.62 25.30 PASS
LTE Band7 20 20850 100 #0 QPSK 22.98 25.66 PASS
LTE Band7 20 20850 1 #0 QAM16 22.57 25.25 PASS
LTE Band7 20 20850 1 #Mid QAM16 22.99 25.67 PASS
LTE Band7 20 20850 1 #Max QAM16 22.53 25.21 PASS
LTE Band7 20 20850 50 #0 QAM16 21.54 24.22 PASS
LTE Band7 20 20850 50 #Mid QAM16 21.54 24.22 PASS
LTE Band7 20 20850 50 #Max QAM16 21.66 24.34 PASS
LTE Band7 20 20850 100 #0 QAM16 21.74 24.42 PASS
LTE Band7 20 21100 1 #0 QPSK 23.51 25.95 PASS
LTE Band7 20 21100 1 #Mid QPSK 23.53 25.97 PASS
LTE Band7 20 21100 1 #Max QPSK 23.32 25.76 PASS
LTE Band7 20 21100 50 #0 QPSK 22.51 24.95 PASS
LTE Band7 20 21100 50 #Mid QPSK 22.54 24.98 PASS
LTE Band7 20 21100 50 #Max QPSK 22.43 24.87 PASS
LTE Band7 20 21100 100 #0 QPSK 22.44 24.88 PASS
LTE Band7 20 21100 1 #0 QAM16 22.20 24.64 PASS
LTE Band7 20 21100 1 #Mid QAM16 22.31 2475 PASS
LTE Band7 20 21100 1 #Max QAM16 21.92 24.36 PASS
LTE Band7 20 21100 50 #0 QAM16 21.56 24.00 PASS
LTE Band7 20 21100 50 #Mid QAM16 21.54 23.98 PASS
LTE Band7 20 21100 50 #Max QAM16 21.47 23.91 PASS
LTE Band7 20 21100 100 #0 QAM16 21.54 23.98 PASS
LTE Band7 20 21350 1 #0 QPSK 22.99 25.29 PASS
LTE Band7 20 21350 1 #Mid QPSK 23.38 25.68 PASS
LTE Band7 20 21350 1 #Max QPSK 22.97 25.27 PASS
LTE Band7 20 21350 50 #0 QPSK 22.08 24.38 PASS
LTE Band7 20 21350 50 #Mid QPSK 22.06 24.36 PASS
LTE Band7 20 21350 50 #Max QPSK 22.34 24.64 PASS
LTE Band7 20 21350 100 #0 QPSK 22.20 24.50 PASS
LTE Band7 20 21350 1 #0 QAM16 21.47 23.77 PASS
LTE Band7 20 21350 1 #Mid QAM16 22.03 24.33 PASS
LTE Band7 20 21350 1 #Max QAM16 21.62 23.92 PASS
LTE Band7 20 21350 50 #0 QAM16 21.29 23.59 PASS
LTE Band7 20 21350 50 #Mid QAM16 21.28 23.58 PASS
LTE Band7 20 21350 50 #Max QAM16 21.50 23.80 PASS
LTE Band7 20 21350 100 #0 QAM16 21.33 23.63 PASS
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Bandwidth UL : RB : Power EIRP :

Band (MHz) Channel RB Size Position Modulation (dBm) (dBm) Verdict
LTE Band66 1.4 131979 1 #0 QPSK 23.51 25.45 PASS
LTE Band66 1.4 131979 1 #Mid QPSK 23.52 25.46 PASS
LTE Band66 1.4 131979 1 #Max QPSK 23.53 25.47 PASS
LTE Band66 14 131979 3 #0 QPSK 23.39 25.33 PASS
LTE Band66 14 131979 3 #Mid QPSK 23.39 25.33 PASS
LTE Band66 14 131979 3 #Max QPSK 23.44 25.38 PASS
LTE Band66 14 131979 6 #0 QPSK 22.44 24.38 PASS
LTE Band66 1.4 131979 1 #0 QAM16 22.41 24.35 PASS
LTE Band66 1.4 131979 1 #Mid QAM16 22.47 24 .41 PASS
LTE Band66 1.4 131979 1 #Max QAM16 22.48 24.42 PASS
LTE Band66 1.4 131979 3 #0 QAM16 22.55 24 .49 PASS
LTE Band66 14 131979 3 #Mid QAM16 22.54 24.48 PASS
LTE Band66 14 131979 3 #Max QAM16 22.57 24 .51 PASS
LTE Band66 14 131979 6 #0 QAM16 21.64 23.58 PASS
LTE Band66 14 132322 1 #0 QPSK 23.24 25.24 PASS
LTE Band66 1.4 132322 1 #Mid QPSK 23.25 25.25 PASS
LTE Band66 1.4 132322 1 #Max QPSK 23.25 25.25 PASS
LTE Band66 1.4 132322 3 #0 QPSK 23.18 25.18 PASS
LTE Band66 1.4 132322 3 #Mid QPSK 23.18 25.18 PASS
LTE Band66 14 132322 3 #Max QPSK 23.17 2517 PASS
LTE Band66 14 132322 6 #0 QPSK 22.22 24 .22 PASS
LTE Band66 14 132322 1 #0 QAM16 22.46 24 .46 PASS
LTE Band66 14 132322 1 #Mid QAM16 22.43 24.43 PASS
LTE Band66 1.4 132322 1 #Max QAM16 22.44 24 .44 PASS
LTE Band66 1.4 132322 3 #0 QAM16 22.30 24.30 PASS
LTE Band66 1.4 132322 3 #Mid QAM16 22.25 24.25 PASS
LTE Band66 1.4 132322 3 #Max QAM16 22.29 24.29 PASS
LTE Band66 14 132322 6 #0 QAM16 21.27 23.27 PASS
LTE Band66 14 132665 1 #0 QPSK 23.06 24.03 PASS
LTE Band66 14 132665 1 #Mid QPSK 23.07 24.04 PASS
LTE Band66 14 132665 1 #Max QPSK 23.05 24.02 PASS
LTE Band66 1.4 132665 3 #0 QPSK 22.98 23.95 PASS
LTE Band66 1.4 132665 3 #Mid QPSK 22.97 23.94 PASS
LTE Band66 1.4 132665 3 #Max QPSK 22.95 23.92 PASS
LTE Band66 1.4 132665 6 #0 QPSK 22.16 23.13 PASS
LTE Band66 14 132665 1 #0 QAM16 2212 23.09 PASS
LTE Band66 14 132665 1 #Mid QAM16 21.98 22.95 PASS
LTE Band66 14 132665 1 #Max QAM16 22.01 22.98 PASS
LTE Band66 14 132665 3 #0 QAM16 22.07 23.04 PASS
LTE Band66 14 132665 3 #Mid QAM16 22.06 23.03 PASS
LTE Band66 1.4 132665 3 #Max QAM16 22.02 22.99 PASS
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LTE Band66 1.4 132665 6 #0 QAM16 21.35 22.32 PASS
LTE Band66 3 131987 1 #0 QPSK 23.33 25.27 PASS
LTE Band66 3 131987 1 #Mid QPSK 23.39 25.33 PASS
LTE Band66 3 131987 1 #Max QPSK 23.41 25.35 PASS
LTE Band66 3 131987 8 #0 QPSK 22.48 24.42 PASS
LTE Band66 3 131987 8 #Mid QPSK 22.48 24.42 PASS
LTE Band66 3 131987 8 #Max QPSK 22.57 24.51 PASS
LTE Band66 3 131987 15 #0 QPSK 22.55 24.49 PASS
LTE Band66 3 131987 1 #0 QAM16 22.62 24.56 PASS
LTE Band66 3 131987 1 #Mid QAM16 22.67 24.61 PASS
LTE Band66 3 131987 1 #Max QAM16 22.85 24.79 PASS
LTE Band66 3 131987 8 #0 QAM16 21.63 23.57 PASS
LTE Band66 3 131987 8 #Mid QAM16 21.63 23.57 PASS
LTE Band66 3 131987 8 #Max QAM16 21.72 23.66 PASS
LTE Band66 3 131987 15 #0 QAM16 21.62 23.56 PASS
LTE Band66 3 132322 1 #0 QPSK 23.23 25.23 PASS
LTE Band66 3 132322 1 #Mid QPSK 23.18 25.18 PASS
LTE Band66 3 132322 1 #Max QPSK 23.20 25.20 PASS
LTE Band66 3 132322 8 #0 QPSK 22.22 24 .22 PASS
LTE Band66 3 132322 8 #Mid QPSK 22.22 24 .22 PASS
LTE Band66 3 132322 8 #Max QPSK 22.24 24.24 PASS
LTE Band66 3 132322 15 #0 QPSK 22.20 24.20 PASS
LTE Band66 3 132322 1 #0 QAM16 22.42 24.42 PASS
LTE Band66 3 132322 1 #Mid QAM16 22.38 24.38 PASS
LTE Band66 3 132322 1 #Max QAM16 22.44 24.44 PASS
LTE Band66 3 132322 8 #0 QAM16 21.30 23.30 PASS
LTE Band66 3 132322 8 #Mid QAM16 21.33 23.33 PASS
LTE Band66 3 132322 8 #Max QAM16 21.33 23.33 PASS
LTE Band66 3 132322 15 #0 QAM16 21.17 23.17 PASS
LTE Band66 3 132657 1 #0 QPSK 23.02 23.99 PASS
LTE Band66 3 132657 1 #Mid QPSK 23.04 24.01 PASS
LTE Band66 3 132657 1 #Max QPSK 22.98 23.95 PASS
LTE Band66 3 132657 8 #0 QPSK 22.26 23.23 PASS
LTE Band66 3 132657 8 #Mid QPSK 22.26 23.23 PASS
LTE Band66 3 132657 8 #Max QPSK 22.15 2312 PASS
LTE Band66 3 132657 15 #0 QPSK 2214 23.1 PASS
LTE Band66 3 132657 1 #0 QAM16 22.07 23.04 PASS
LTE Band66 3 132657 1 #Mid QAM16 21.97 22.94 PASS
LTE Band66 3 132657 1 #Max QAM16 21.98 22.95 PASS
LTE Band66 3 132657 8 #0 QAM16 21.36 22.33 PASS
LTE Band66 3 132657 8 #Mid QAM16 21.35 22.32 PASS
LTE Band66 3 132657 8 #Max QAM16 21.40 22.37 PASS
LTE Band66 3 132657 15 #0 QAM16 21.31 22.28 PASS
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LTE Band66 5 131997 1 #0 QPSK 23.38 25.32 PASS
LTE Band66 5 131997 1 #Mid QPSK 23.46 25.40 PASS
LTE Band66 5 131997 1 #Max QPSK 23.50 25.44 PASS
LTE Band66 5 131997 12 #0 QPSK 22.56 24.50 PASS
LTE Band66 5 131997 12 #Mid QPSK 22.52 24.46 PASS
LTE Band66 5 131997 12 #Max QPSK 22.76 24.70 PASS
LTE Band66 5 131997 25 #0 QPSK 22.58 24.52 PASS
LTE Band66 5 131997 1 #0 QAM16 22.66 24.60 PASS
LTE Band66 5 131997 1 #Mid QAM16 22.76 24.70 PASS
LTE Band66 5 131997 1 #Max QAM16 22.92 24.86 PASS
LTE Band66 5 131997 12 #0 QAM16 21.69 23.63 PASS
LTE Band66 5 131997 12 #Mid QAM16 21.66 23.60 PASS
LTE Band66 5 131997 12 #Max QAM16 21.79 23.73 PASS
LTE Band66 5 131997 25 #0 QAM16 21.72 23.66 PASS
LTE Band66 5 132322 1 #0 QPSK 23.10 25.10 PASS
LTE Band66 5 132322 1 #Mid QPSK 23.20 25.20 PASS
LTE Band66 5 132322 1 #Max QPSK 23.23 25.23 PASS
LTE Band66 5 132322 12 #0 QPSK 22.21 24.21 PASS
LTE Band66 5 132322 12 #Mid QPSK 22.21 24.21 PASS
LTE Band66 5 132322 12 #Max QPSK 22.24 24.24 PASS
LTE Band66 5 132322 25 #0 QPSK 2217 2417 PASS
LTE Band66 5 132322 1 #0 QAM16 22.44 24.44 PASS
LTE Band66 5 132322 1 #Mid QAM16 22.43 24.43 PASS
LTE Band66 5 132322 1 #Max QAM16 22.45 24 .45 PASS
LTE Band66 5 132322 12 #0 QAM16 21.26 23.26 PASS
LTE Band66 5 132322 12 #Mid QAM16 21.24 23.24 PASS
LTE Band66 5 132322 12 #Max QAM16 21.34 23.34 PASS
LTE Band66 5 132322 25 #0 QAM16 21.28 23.28 PASS
LTE Band66 5 132647 1 #0 QPSK 22.92 23.89 PASS
LTE Band66 5 132647 1 #Mid QPSK 22.95 23.92 PASS
LTE Band66 5 132647 1 #Max QPSK 22.87 23.84 PASS
LTE Band66 5 132647 12 #0 QPSK 22.24 23.21 PASS
LTE Band66 5 132647 12 #Mid QPSK 22.23 23.20 PASS
LTE Band66 5 132647 12 #Max QPSK 22.20 23.17 PASS
LTE Band66 5 132647 25 #0 QPSK 22.16 23.13 PASS
LTE Band66 5 132647 1 #0 QAM16 22.40 23.37 PASS
LTE Band66 5 132647 1 #Mid QAM16 22.29 23.26 PASS
LTE Band66 5 132647 1 #Max QAM16 22.28 23.25 PASS
LTE Band66 5 132647 12 #0 QAM16 21.34 22.31 PASS
LTE Band66 5 132647 12 #Mid QAM16 21.34 22.31 PASS
LTE Band66 5 132647 12 #Max QAM16 21.39 22.36 PASS
LTE Band66 5 132647 25 #0 QAM16 21.32 22.29 PASS
LTE Band66 10 132022 1 #0 QPSK 23.41 25.35 PASS
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LTE Band66 10 132022 1 #Mid QPSK 23.47 25.41 PASS
LTE Band66 10 132022 1 #Max QPSK 23.28 25.22 PASS
LTE Band66 10 132022 25 #0 QPSK 22.65 24.59 PASS
LTE Band66 10 132022 25 #Mid QPSK 22.69 24.63 PASS
LTE Band66 10 132022 25 #Max QPSK 22.72 24.66 PASS
LTE Band66 10 132022 50 #0 QPSK 22.73 24.67 PASS
LTE Band66 10 132022 1 #0 QAM16 22.69 24.63 PASS
LTE Band66 10 132022 1 #Mid QAM16 22.90 24.84 PASS
LTE Band66 10 132022 1 #Max QAM16 22.73 24.67 PASS
LTE Band66 10 132022 25 #0 QAM16 21.83 23.77 PASS
LTE Band66 10 132022 25 #Mid QAM16 21.85 23.79 PASS
LTE Band66 10 132022 25 #Max QAM16 21.81 23.75 PASS
LTE Band66 10 132022 50 #0 QAM16 21.76 23.70 PASS
LTE Band66 10 132322 1 #0 QPSK 23.11 2511 PASS
LTE Band66 10 132322 1 #Mid QPSK 23.13 25.13 PASS
LTE Band66 10 132322 1 #Max QPSK 23.30 25.30 PASS
LTE Band66 10 132322 25 #0 QPSK 22.22 24.22 PASS
LTE Band66 10 132322 25 #Mid QPSK 2217 2417 PASS
LTE Band66 10 132322 25 #Max QPSK 22.27 24.27 PASS
LTE Band66 10 132322 50 #0 QPSK 22.22 24.22 PASS
LTE Band66 10 132322 1 #0 QAM16 22.39 24.39 PASS
LTE Band66 10 132322 1 #Mid QAM16 22.44 24.44 PASS
LTE Band66 10 132322 1 #Max QAM16 22.52 24.52 PASS
LTE Band66 10 132322 25 #0 QAM16 21.23 23.23 PASS
LTE Band66 10 132322 25 #Mid QAM16 21.25 23.25 PASS
LTE Band66 10 132322 25 #Max QAM16 21.39 23.39 PASS
LTE Band66 10 132322 50 #0 QAM16 21.19 23.19 PASS
LTE Band66 10 132622 1 #0 QPSK 22.86 23.83 PASS
LTE Band66 10 132622 1 #Mid QPSK 22.97 23.94 PASS
LTE Band66 10 132622 1 #Max QPSK 23.02 23.99 PASS
LTE Band66 10 132622 25 #0 QPSK 22.06 23.03 PASS
LTE Band66 10 132622 25 #Mid QPSK 22.05 23.02 PASS
LTE Band66 10 132622 25 #Max QPSK 22.16 23.13 PASS
LTE Band66 10 132622 50 #0 QPSK 22.16 23.13 PASS
LTE Band66 10 132622 1 #0 QAM16 21.84 22.81 PASS
LTE Band66 10 132622 1 #Mid QAM16 22.03 23.00 PASS
LTE Band66 10 132622 1 #Max QAM16 21.98 22.95 PASS
LTE Band66 10 132622 25 #0 QAM16 21.07 22.04 PASS
LTE Band66 10 132622 25 #Mid QAM16 21.06 22.03 PASS
LTE Band66 10 132622 25 #Max QAM16 21.30 22.27 PASS
LTE Band66 10 132622 50 #0 QAM16 21.25 22.22 PASS
LTE Band66 15 132047 1 #0 QPSK 23.43 2543 PASS
LTE Band66 15 132047 1 #Mid QPSK 23.39 25.39 PASS
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LTE Band66 15 132047 1 #Max QPSK 23.31 25.31 PASS
LTE Band66 15 132047 36 #0 QPSK 22.66 24.66 PASS
LTE Band66 15 132047 36 #Mid QPSK 22.67 24.67 PASS
LTE Band66 15 132047 36 #Max QPSK 22.53 24.53 PASS
LTE Band66 15 132047 75 #0 QPSK 22.57 24.57 PASS
LTE Band66 15 132047 1 #0 QAM16 22.72 2472 PASS
LTE Band66 15 132047 1 #Mid QAM16 22.84 24.84 PASS
LTE Band66 15 132047 1 #Max QAM16 22.74 24.74 PASS
LTE Band66 15 132047 36 #0 QAM16 21.82 23.82 PASS
LTE Band66 15 132047 36 #Mid QAM16 21.82 23.82 PASS
LTE Band66 15 132047 36 #Max QAM16 21.59 23.59 PASS
LTE Band66 15 132047 75 #0 QAM16 21.62 23.62 PASS
LTE Band66 15 132322 1 #0 QPSK 23.13 25.13 PASS
LTE Band66 15 132322 1 #Mid QPSK 23.16 25.16 PASS
LTE Band66 15 132322 1 #Max QPSK 23.22 25.22 PASS
LTE Band66 15 132322 36 #0 QPSK 22.24 24.24 PASS
LTE Band66 15 132322 36 #Mid QPSK 22.23 24.23 PASS
LTE Band66 15 132322 36 #Max QPSK 22.29 24.29 PASS
LTE Band66 15 132322 75 #0 QPSK 22.26 24.26 PASS
LTE Band66 15 132322 1 #0 QAM16 22.40 24.40 PASS
LTE Band66 15 132322 1 #Mid QAM16 22.45 24.45 PASS
LTE Band66 15 132322 1 #Max QAM16 22.54 24.54 PASS
LTE Band66 15 132322 36 #0 QAM16 21.25 23.25 PASS
LTE Band66 15 132322 36 #Mid QAM16 21.27 23.27 PASS
LTE Band66 15 132322 36 #Max QAM16 21.31 23.31 PASS
LTE Band66 15 132322 75 #0 QAM16 21.25 23.25 PASS
LTE Band66 15 132597 1 #0 QPSK 22.93 23.90 PASS
LTE Band66 15 132597 1 #Mid QPSK 22.88 23.85 PASS
LTE Band66 15 132597 1 #Max QPSK 23.01 23.98 PASS
LTE Band66 15 132597 36 #0 QPSK 21.98 22.95 PASS
LTE Band66 15 132597 36 #Mid QPSK 21.97 22.94 PASS
LTE Band66 15 132597 36 #Max QPSK 22.07 23.04 PASS
LTE Band66 15 132597 75 #0 QPSK 22.08 23.05 PASS
LTE Band66 15 132597 1 #0 QAM16 22.08 23.05 PASS
LTE Band66 15 132597 1 #Mid QAM16 22.03 23.00 PASS
LTE Band66 15 132597 1 #Max QAM16 22.04 23.01 PASS
LTE Band66 15 132597 36 #0 QAM16 21.02 21.99 PASS
LTE Band66 15 132597 36 #Mid QAM16 21.01 21.98 PASS
LTE Band66 15 132597 36 #Max QAM16 21.21 22.18 PASS
LTE Band66 15 132597 75 #0 QAM16 21.12 22.09 PASS
LTE Band66 20 132072 1 #0 QPSK 23.17 2511 PASS
LTE Band66 20 132072 1 #Mid QPSK 23.30 25.24 PASS
LTE Band66 20 132072 1 #Max QPSK 22.83 24.77 PASS
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LTE Band66 20 132072 50 #0 QPSK 22.73 24.67 PASS
LTE Band66 20 132072 50 #Mid QPSK 22.74 24.68 PASS
LTE Band66 20 132072 50 #Max QPSK 22.46 24.40 PASS
LTE Band66 20 132072 100 #0 QPSK 22.31 24.25 PASS
LTE Band66 20 132072 1 #0 QAM16 22.36 24.30 PASS
LTE Band66 20 132072 1 #Mid QAM16 22.67 24.61 PASS
LTE Band66 20 132072 1 #Max QAM16 22.18 24.12 PASS
LTE Band66 20 132072 50 #0 QAM16 21.75 23.69 PASS
LTE Band66 20 132072 50 #Mid QAM16 21.77 23.71 PASS
LTE Band66 20 132072 50 #Max QAM16 21.50 23.44 PASS
LTE Band66 20 132072 100 #0 QAM16 21.31 23.25 PASS
LTE Band66 20 132322 1 #0 QPSK 22.75 2475 PASS
LTE Band66 20 132322 1 #Mid QPSK 23.22 25.22 PASS
LTE Band66 20 132322 1 #Max QPSK 22.94 24.94 PASS
LTE Band66 20 132322 50 #0 QPSK 22.25 24.25 PASS
LTE Band66 20 132322 50 #Mid QPSK 22.24 24.24 PASS
LTE Band66 20 132322 50 #Max QPSK 22.26 24.26 PASS
LTE Band66 20 132322 100 #0 QPSK 22.22 24.22 PASS
LTE Band66 20 132322 1 #0 QAM16 21.67 23.67 PASS
LTE Band66 20 132322 1 #Mid QAM16 22.20 24.20 PASS
LTE Band66 20 132322 1 #Max QAM16 21.89 23.89 PASS
LTE Band66 20 132322 50 #0 QAM16 21.21 23.21 PASS
LTE Band66 20 132322 50 #Mid QAM16 21.22 23.22 PASS
LTE Band66 20 132322 50 #Max QAM16 21.24 23.24 PASS
LTE Band66 20 132322 100 #0 QAM16 21.24 23.24 PASS
LTE Band66 20 132572 1 #0 QPSK 22.61 23.58 PASS
LTE Band66 20 132572 1 #Mid QPSK 22.74 23.71 PASS
LTE Band66 20 132572 1 #Max QPSK 22.64 23.61 PASS
LTE Band66 20 132572 50 #0 QPSK 21.98 22.95 PASS
LTE Band66 20 132572 50 #Mid QPSK 21.98 22.95 PASS
LTE Band66 20 132572 50 #Max QPSK 21.97 22.94 PASS
LTE Band66 20 132572 100 #0 QPSK 22.00 22.97 PASS
LTE Band66 20 132572 1 #0 QAM16 21.50 22.47 PASS
LTE Band66 20 132572 1 #Mid QAM16 21.71 22.68 PASS
LTE Band66 20 132572 1 #Max QAM16 21.48 22.45 PASS
LTE Band66 20 132572 50 #0 QAM16 21.05 22.02 PASS
LTE Band66 20 132572 50 #Mid QAM16 21.06 22.03 PASS
LTE Band66 20 132572 50 #Max QAM16 21.15 22.12 PASS
LTE Band66 20 132572 100 #0 QAM16 21.02 21.99 PASS
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5.2 Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is set to 51 kHz, VBW is set to 160 kHz for WCDMA Band IV.

RBW is set to 30 kHz, VBW is set to 91 kHz for LTE Band 4/66 (1.4MHz).

RBW is set to 62 kHz, VBW is set to 180 kHz for LTE Band 4/66 (3MHz).

RBW is set to 100 kHz, VBW is set to 300 kHz for LTE Band 4/7/66 (5MHz).

RBW is set to 200 kHz, VBW is set to 620 kHz for LTE Band 4/7/66 (10MHz).

RBW is set to 300 kHz, VBW is set to 910 kHz for LTE Band 4/7/66 (15MHz).

RBW is set to 430 kHz, VBW is set to 1.2 MHz for LTE Band 4/7/66 (20MHz).

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

Spectrum

EUT Splitter
Analyzer

Base station Simulatar

Limits
No specific occupied bandwidth requirements in part 2.1049.
Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=624Hz.
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Test Result
Mode Channel Frequency 99%.Power -2(.5dBc
(MHz) Bandwidth(MHz) | Bandwidth(MHz)
1312 1712.4 4.1354 4.7340
WCDMA Band IV 1413 1732.6 4.1318 47010
(RMC)
1513 1752.6 4.1356 4.7090
LTE Band 4
RB Modulation Bandwidth Channel Frequency 99%.Power -2(.5dBc
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
19957 1710.7 1.1173 1.5660
1.4 20175 1732.5 1.1140 1.5370
20393 1754.3 1.1096 1.5030
19965 1711.5 2.7343 3.2210
3 20175 1732.5 2.7163 3.1890
20385 1753.5 2.7220 3.3160
19975 1712.5 4.5225 5.1230
5 20175 1732.5 4.5268 5.1710
aPsK 20375 1752.5 4.5137 5.1560
20000 1715 9.0322 10.7200
10 20175 1732.5 9.0254 10.4000
20350 1750 9.0086 10.4000
20025 1717.5 13.4970 15.9000
15 20175 1732.5 13.5100 15.3900
100% 20325 1747.5 13.5350 16.5200
20050 1720 17.9410 20.9500
20 20175 1732.5 17.9920 21.5000
20300 1745 18.0570 21.7600
19957 1710.7 1.1281 1.6420
1.4 20175 1732.5 1.1055 1.5190
20393 1754.3 1.1157 1.4850
19965 1711.5 2.7176 3.2140
3 20175 1732.5 2.7273 3.3220
160AM 20385 1753.5 2.7201 3.1710
19975 1712.5 4.5293 5.1690
5 20175 1732.5 4.5278 5.2790
20375 1752.5 4.5591 5.1660
20000 1715 9.0041 10.6600
10 20175 1732.5 9.0438 10.3500
20350 1750 9.0000 10.4500
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20025 1717.5 13.5170 16.1800
15 20175 1732.5 13.5030 16.0200
20325 1747.5 13.5030 15.8900
20050 1720 17.9960 21.1900
20 20175 1732.5 18.0000 21.3300
20300 1745 18.0290 21.4400
LTE Band 7
RB Modulation Bandwidth Channel Frequency 99%.Power -2(.idBc
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
20775 2502.5 4.5252 5.1520
5 21100 2535 4.5270 51770
21425 2567.5 45178 5.1670
20800 2505 9.0471 10.4300
10 21100 2535 9.0219 10.3500
aPsK 21400 2565 9.0409 10.4400
20825 2507.5 13.5490 16.0500
15 21100 2535 13.4830 15.5700
21375 2562.5 13.5340 16.4200
20850 2510 18.0620 21.0800
20 21100 2535 17.9810 21.6600
100% 21350 2560 17.9500 21.2000
20775 2502.5 4.5224 5.1550
5 21100 2535 4.5327 5.1400
21425 2567.5 4.5387 5.1550
20800 2505 9.0435 10.5300
10 21100 2535 9.0145 10.2200
16QAM 21400 2565 9.0392 10.2900
20825 2507.5 13.5430 16.2700
15 21100 2535 13.5020 16.3800
21375 2562.5 13.5090 15.7400
20850 2510 18.0900 21.2800
20 21100 2535 18.0270 21.6300
21350 2560 18.0400 21.0800
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LTE Band 66
RB Modulation Bandwidth Channel Frequency 99%-Power -2(.idBc
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
131979 1710.7 1.1117 1.5340
1.4 132322 1745 1.1165 1.5790
132665 1779.3 1.1167 1.5110
131987 1711.5 2.7198 3.2540
3 132322 1745 2.7085 3.2310
132657 1778.5 2.7239 3.1760
131997 1712.5 4.5343 5.1680
5 132322 1745 4.5335 5.2340
aPsK 132647 1777.5 4.5077 5.0160
132022 1715 9.0115 10.2300
10 132322 1745 9.0044 10.1600
132622 1775 9.0442 10.4500
132047 1717.5 13.4780 15.5900
15 132322 1745 13.5090 15.6600
132597 1772.5 13.5290 16.0300
132072 1720 18.0070 20.9100
20 132322 1745 18.0080 21.0100
100% 132572 1770 18.0570 21.8700
131979 1710.7 1.1289 1.6360
1.4 132322 1745 1.1071 1.5620
132665 1779.3 1.1242 1.5630
131987 1711.5 2.7263 3.2750
3 132322 1745 2.7222 3.3710
132657 1778.5 2.7131 3.2570
131997 1712.5 4.5162 5.2130
5 132322 1745 4.5316 5.1990
160AM 132647 1777.5 4.5366 5.0970
132022 1715 9.0053 10.5400
10 132322 1745 9.0169 10.1800
132622 1775 9.0184 10.2500
132047 1717.5 13.4970 15.8000
15 132322 1745 13.5120 16.1900
132597 1772.5 13.5120 15.8600
132072 1720 17.9200 21.2500
20 132322 1745 18.0320 21.3900
132572 1770 18.0190 21.8300
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WCDMA Band IV CH-Low

WCDMA Band IV CH Middle

B Kesight Spectrum Anayzer - Occupied BW-
R ¢ |_comec [ SOURCE OF:

ALIGNAUTO _[02:35:42PM Sep 27,2020

Center Freq 1.712400000 GHz Radio Std: None

o)
#FGain:Low

1.712400000 GHz
n AvglHold:>100/100
Radio Device: BTS

Ref 40.00 dBm

Amron i e I AN e A AN,
/ \
/ \J“MJJ;-«,.MmM,M

TSR e

ICenter 1.712 GHz

#Res BW 51 kHz #VBW 160 kHz Sweep 3.667 ms|

Total Power 32.6 dBm

Occupied Bandwidth

4.1354 MHz
5.822 kHz
4.734 MHz xdB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

o5l
TracelDetector

[-o |5l
TracelDetector

—
B Keyeight Spectrum Analyze - Occupied B
1 [ S00 Ac | CORREC S OURCE OFF
Center Freq 1.732600000 GHz . : 1732600000 GHz

G Trig: Free Run AvglHold:>1001100
#Atten: 40 dB

ALIGNAUTO [02:37:29PM Sep 27, 2020

Radio Std: None

#HFGainiLow Radio Device: BTS

Ref 40.00 dBm

iCenter 1.733 GHz

#Res BW 51 kHz #VBW 160 kHz Sweep 3.667 ms;

Occupied Bandwidth Total Power 33.0 dBm

99.00 %
-26.00 dB

% of OBW Power
4.701 MHz x dB

Transmit Freq Error
x dB Bandwidth

= STATUS

WCDMA Band IV CH High

cupied BW

SENSEINT] SOURCE OFF | ALIGNAUTO _[02:39:12PM Sep27, 2020

eq: 1.752600000 GHz
AvglHold:>100/100

Radio Std: None

Radio Device: BTS

ICenter 1.753 GHz
#Res BW 51 kHz #VBW 160 kHz

Total Power 33.0 dBm

Occupied Bandwidth

4.1356 MHz
2.588 kHz
4.709 MHz xdB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

TracelDetector
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LTE Band 4 QPSK 1.4MHz CH-Low

LTE Band 4 QPSK 3MHz CH-Low

—
B3 Keysight Spectrum Anslyzer - Occupied B
i W[50

Center Freq 1.71070000 GHz

#FGain:Low

Ref Offset 1.47 dB.
Ref 40.00 dBm

Center 1.711 GHz
#Res BW 30 kHz
Occupied Bandwidth
1.1173 MHz
=103 Hz
1.566 MHz

Transmit Freq Error
x dB Bandwidth

SENSE:INT] SOL

3 sTATUS

[E=mr= =

01:48:05PM Sep 25,2020
Radio Std: None

[ auon
710700000 GHz
AvglHold: 2001200

Center Fre
Trig: Free Run

#Atten: 40 dB Radio Device: BTS

#VBW 91 kHz

Total Power 31.1 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

[o]

Center 1.712 GHz
#Res BW 62 kHz

=3 sTATUS

—
B3 Keysight Spectrum Anslyzer - Occupied BW.

oo sl
01:48:25PM 529 25,2020
Radio Std: None

SENSEAINT] S0 F ALIGN AUT!
Center Freq: 1.711500000 GHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

R [500 A
enter Freq 1.711500000 GHz
#FGain:Low Radio Device: BTS

Ref Offset 147 dB.
Ref 40.00 dBm

Span 6 MHz|

#VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 31.9 dBm

2.7343 MHz
4.021 kHz
3.221 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

LTE Band 4 QPSK 1.4MHz CH-Middle

LTE Band 4 QPSK 3MHz CH-Middle

- —
[ Keysight Spectrum Analyzer - Occupied BW

RF 00 A
Center Freq 1.732500000 GHz

#IFGain:Low

Ref Offset 1.44 dB.

1(\ dBidiv Ref 40.00 dBm

Center 1.733 GHz
#Res BW 30 kHz
Occupied Bandwidth
1.1140 MHz
1.347 kHz
1.537 MHz

Transmit Freq Error
x dB Bandwidth

sTATUS

=N =
01:48:12PH Sep 25,2020
Radio Std: None
Trig: Free Run
#Atten: 40 dB.

Avg|Hold: 2001200
Radio Device: BTS

.
S

T ey 7

M Ba~avirwr

#VBW 91 kHz

Total Power 30.8 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

10

Center 1.733 GHz
#Res BW 62 kHz

sc. STATUS

R | &
Center Freq 1.732500000 GHz

)
o14831 P sep25, 2020
Radio Std: None

—
Keysight Spectrum Analyzer - Occupied BW.

oFF ALIGN AUTO
1.732500000 GHz
Trig: Free Run AvglHold: 2001200
#FGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 144 dB.

) dBidi Ref 40.00 dBm

ey
e A e,

Span 6 MHz|

#VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 31.5 dBm

2.7163 MHz
-1.484 kHz
3.189 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

LTE Band 4 QPSK 1.4MHz CH-High

LTE Band 4 QPSK 3MHz CH-High

- —
[ Keysight Spectrum Analyzer - Occupied BW
Y R[50

Center Freq 1.754300000 GHz

#IFGain:Low

Ref Offset 1.45 dB.

LO dBidiv Ref 40.00 dBm

Center 1.754 GHz
#Res BW 30 kHz
Occupied Bandwidth
1.1096 MHz
849 Hz
1.503 MHz

Transmit Freq Error
x dB Bandwidth

sTATUS

[
FF[ AN 01:48:189H 5p 25,2020
754300000 GHz Radio Std: None

Trig: Free Run ‘AvglHold: 200/200

#Atten: 40 dB Radio Device: BTS

#VBW 91 kHz

Total Power 31.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

#Res BW 62 kHz

Center Freq 1.753500000 GHz

)
oFF [ AIGNAUTO o1:3638PMSep25, 2020
1.753500000 GHz Radio Std: None

in Avg|Hold: 200/200

—
Keysight Spectrum Analyzer - Occupied BW.
" [5 5

- Tri
#FGain:Low #Atten: 40 dB. Radio Device: BTS

Ref Offset 145 dB.

dBidi Ref 40.00 dBm

v A

Span 6 MHz|

#VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 31.5 dBm

2.7220 MHz
-1.226 kHz
3.316 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS
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\_) RF Test Report

Report No.: R2009A0613-R3

LTE Band 4 QPSK 5MHz CH-Low

LTE Band 4 QPSK 10MHz CH-Low

- —
B3 Keyight Spectrum Anslyzer - Occupied B

R 500 AC |
Center Freq 1.712500000 GHz

#FGain:Low

Ref Offset 1.47 dB.
Ref 40.00 dBm

ICenter 1.713 GHz
#Res BW 100 kHz
Occupied Bandwidth
4.5225 MHz
22.195 kHz
5.123 MHz

Transmit Freq Error
x dB Bandwidth

SENSEANT]

L& fatsal
3 ALIGN AUTO 01:48:46 PM Sep 25, 2020

Center Freq: 1.712500000 GHz Radio Std: None

Trig: Free Run AvglHold: 2001200

#Atten: 40 dB Radio Device: BTS

L‘\.u‘,\mw.www

A
WA,

#VBW 300 kHz

Total Power 31.3 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

sTATUS

—
B3 Keysight Spectrum Anslyzer - Occupied BW.
T SENSEINT] SO 7| ALIGN AUT
Center Freg: 1.715000000 GHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

1 R [500 A
Center Freq 1.715000000 GHz

#FGain:Low

Ref Offset 147 dB.
Ref 40.00 dBm

A A Ao AN N s A |

DYy

Center 1.715 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 31.2dBm
9.0322 MHz

44.614 kHz
10.72 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

01:49:06 PM Sep 25,2020
Radio Std: None

Radio Device: BTS

Lo 6 fat)

_—_y

LTE Band 4 QPSK 5MHz CH-Middle

LTE Band 4 QPSK 10MHz CH-Middle

- —
[ B Keysight Spectrum Analyzer - Occupied BW
S e

7 " [500 ac |
Center Freq 1.732500000 GHz

#FGain:Low

Ref Offset 1.44 dB

QD dBidiv Ref 40.00 dBm

ICenter 1.733 GHz
#Res BW 100 kHz
Occupied Bandwidth
4.5268 MHz
8.220 kHz
5.171 MHz

Transmit Freq Error
x dB Bandwidth

SENSEINT]

o @S]
e ALIGN AUTO 01:48:52PM Sep 25,2020

Center Freq: 1.732500000 GHz Radio Std: None

Trig: Free Run AvglHold: 2001200

#Atten: 40 dB Radio Device: BTS

Voo
I =

#VBW 300 kHz

Total Power 30.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS

- —
[ Keysight Spectrum Analyzer - Occupied BW

oFF
1.732500000 GHz

Trig: Free Run AvglHold: 2001200

#Atten: 40 dB

R | &
Center Freq 1.732500000 GHz

#FGain:Low

Ref Offset 144 dB.

10 dBidi Ref 40.00 dBm

A

L

Center 1.733 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 30.7 dBm
9.0254 MHz
27.256 kHz

10.40 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

ALIGN AUTO OL:49:12PH Sep 25,2020
Radio Std: None

Radio Device: BTS

|
Ao e g

Span 20 MHz
Sweep 1ms|

=<

LTE Band 4 QPSK 5MHz CH-High

LTE Band 4 QPSK 10MHz CH-High

- —
[ B Keysight Spectrum Analyzer - Occupied BW
" Sha A |

R[S0 AC |
Center Freq 1.752500000 GHz

#FGain:Low

Ref Offset 1.45 dB

QD dBidiv Ref 40.00 dBm

SENSELL

e e
o135 Sep25, 2020
Radio Std: None

s e ALIGN AUTO
Center Freq: 1.752500000 GHz
Trig: Free Run AvglHold: 2001200

#Atten: 40 dB Radio Device: BTS

NV VISUN, WSOV SOV SR Y

ICenter 1.753 GHz
#Res BW 100 kHz
Occupied Bandwidth
4.5137 MHz
7.655 kHz
5.156 MHz

Transmit Freq Error
x dB Bandwidth

LN

¥
e

#VBW 300 kHz

Total Power 31.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS

Center Freq 1.750000000 GHz

—
Keysight Spectrum Analyzer - Occupied BW.
" [5 5

OFF[ A6
1.750000000 GHz
- Tri n AvglHold: 2001200
#FGain:Low #Atten: 40 dB.

Ref Offset 145 dB.
dBidi Ref 40.00 dBm

Center 1.75 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 30.8 dBm
9.0086 MHz
23.855 kHz

10.40 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

)

NAUTO O1:49:19 PH Sep 25,2020
Radio Std: None

Radio Device: BTS

Span 20 MHz
Sweep 1ms|
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\_) RF Test Report

Report No.: R2009A0613-R3

LTE Band 4 QPSK 15MHz CH-Low

LTE Band 4 QPSK 20MHz CH-Low

- —
B3 Keyight Spectrum Anslyzer - Occupied B

R [500 AC |
Center Freq 1.717500000 GHz

#FGain:Low

Ref Offset 1.46 dB.
Ref 40.00 dBm

ICenter 1.718 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.497 MHz
58.561 kHz
15.90 MHz

Transmit Freq Error
x dB Bandwidth

SENSEANT]

= A
Center Freq: 1.717500000

Trig: Free Run
#Atten: 40 dB

#VBW 910 kHz

Total Power

% of OBW Power
xdB

o | )
AUTO 01:49:26 PM Sep 25,2020

GHz Radio Std: None
AvglHold: 2001200

Radio Device: BTS

31.0 dBm

99.00 %
-26.00 dB

sTATUS

—
B3 Keysight Spectrum Anslyzer - Occupied BW.
T SENSEINT] SO 7| ALIGN AUT
Center Freg: 1.720000000 GHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

1 R [500 A
Center Freq 1.720000000 GHz

#FGain:Low

Ref Offset 1.46 dB.
Ref 40.00 dBm

At e e A esa e

Center 1.72 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 30.9 dBm
17.941 MHz

57.895 kHz
20.95 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

01:49:47 PM Sep 25,2020
Radio Std: None

Radio Device: BTS

Lo 6 fat)

s

LTE Band 4 QPSK 15MHz CH-Middle

LTE Band 4 QPSK 20MHz CH-Middle

- —
[ B Keysight Spectrum Analyzer - Occupied BW
S e

7 " [500 ac |
Center Freq 1.732500000 GHz

#FGain:Low

Ref Offset 1.44 dB

QD dBidiv Ref 40.00 dBm

ICenter 1.733 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.510 MHz
30.948 kHz
15.39 MHz

Transmit Freq Error
x dB Bandwidth

SENSEINT]

Center Freg:
Trig: Free Run
tAtten: 40 dB

#VBW 910 kHz

Total Power

% of OBW Power
x dB

e ALIGN AUTO
732500000 GHz
AvglHold: 2001200

e e
O1i45:32PMSep25, 2020
Radio Std: None

Radio Device: BTS

e it s

30.9 dBm

99.00 %
-26.00 dB

STATUS

- —
[ Keysight Spectrum Analyzer - Occupied BW
4 F 500 A OFF|___ALIGN AUTO
1.732500000 GHz
. Trig: FreeRun AvglHold: 2001200
#Atten: 40 dB.

R | &
Center Freq 1.732500000 GHz

#FGain:Low

Ref Offset 144 dB.

10 dBidi Ref 40.00 dBm

T U OTAPS [N P

o

01:49:53 PH Sep 25,2020
Radio Std: None

Radio Device: BTS

=<

wmw\\.,,wnnwaw““w

Center 1.733 GHz
#Res BW 430 kHz

Occupied Bandwidth

h
W‘W’V\%‘A

#VBW 1.2 MHz

Total Power 30.9 dBm

17.992 MHz

Transmit Freq Error
x dB Bandwidth

47.752 kHz
21.50 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

S .

Span 40 MHz
Sweep 1ms|

LTE Band 4 QPSK 15MHz CH-High

LTE Band 4 QPSK 20MHz CH-High

- —
[ B Keysight Spectrum Analyzer - Occupied BW
" Sha A |

R[S0 AC |
Center Freq 1.747500000 GHz

#FGain:Low

Ref Offset 1.44 dB

QD dBidiv Ref 40.00 dBm

SENSELL

Center Freq:
Trig: Free Ru
#Atten: 40 B

747500000
n

e e
O1145:38PMSep25, 2020

L AUTO
Hz Radio Std: None
AvglHold: 2001200

Radio Device: BTS

e e N T !

Ty e

ICenter 1.748 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.535 MHz
17.994 kHz
16.52 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 910 kHz

Total Power

% of OBW Power
x dB

30.8 dBm

99.00 %
-26.00 dB

STATUS

Center Freq 1.745000000 GHz

—
Keysight Spectrum Analyzer - Occupied BW.
" [5 5

Ref Offset 144 dB.

dBidi Ref 40.00 dBm

/

-
nw,wmm«w"‘ﬂ o

P

Center 1.745 GHz
#Res BW 430 kHz

Occupied Bandwidth

ALIGN AUTO
z
AvglHold: 2001200

ri
#FGain:Low #Atten: 40 dB

AN~ Bt A AN A 0

#VBW 1.2 MHz

Total Power 30.8 dBm

18.057 MHz

Transmit Freq Error
x dB Bandwidth

61.480 kHz
21.76 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

)
o14559PM sep2s, 2020
Radio Std: None

Radio Device: BTS

Sweep 1ms|
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\_) RF Test Report

Report No.: R2009A0613-R3

LTE Band 4 16QAM 1.4MHz CH-Low

LTE Band 4 16QAM 3MHz CH-Low

—
B3 Keysight Spectrum Anslyzer - Occupied B
i W[50

Center Freq 1.71070000 GHz

#FGain:Low

Ref Offset 1.47 dB.
Ref 40.00 dBm

SENSE:INT] SOL

[E=mr= =

01:48:08PM Sep 25,2020
Radio Std: None

[ auon
710700000 GHz
AvglHold: 2001200

Center Fre
Trig: Free Run

#Atten: 40 dB Radio Device: BTS

PN NN YSISVVNIE VISV

Center 1.711 GHz
#Res BW 30 kHz
Occupied Bandwidth
1.1281 MHz
1.319 kHz
1.642 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 91 kHz

Total Power 30.4 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

—
B KeyightSpectrum Anabzer - Occupied BW o))

F[500 01:48:28 PM Sep 25, 2020
Radio Std: None

SENSEAINT] S0 F ALIGN AUT!
Center Freq: 1.711500000 GHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

1 R [500 A
Center Freq 1.711500000 GHz
#FGain:Low Radio Device: BTS

Ref Offset 147 dB.
Ref 40.00 dBm

NN e e

Center 1.712 GHz
#Res BW 62 kHz

Span 6 MHz|

#VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 30.9 dBm

2.7176 MHz
9.332 kHz % of OBW Power
3.214 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

=3 sTATUS

LTE Band 4 16QAM 1.4MHz CH-Middle

LTE Band 4 16QAM 3MHz CH-Middle

- —
[ Keysight Spectrum Analyzer - Occupied BW

RF 00 A
Center Freq 1.732500000 GHz

#IFGain:Low

Ref Offset 1.44 dB.

1(\ dBidiv Ref 40.00 dBm

ICenter 1.733 GHz
#Res BW 30 kHz
Occupied Bandwidth
1.1055 MHz
Transmit Freq Error
x dB Bandwidth

=N =
01:48:14 PH Sep 25,2020
Radio Std: None
Trig: Free Run
#Atten: 40 dB.

Avg|Hold: 2001200
Radio Device: BTS

#VBW 91 kHz

Total Power 30.0 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

o - mem]
oFF ALIGN AUTO O1:48:34 PH Sep 25,2020
1.732500000 GHz Radio Std: None

Trig: Free Run AvglHold: 2001200

#Atten: 40 dB

- —
[ Keysight Spectrum Analyzer - Occupied BW

R | &
Center Freq 1.732500000 GHz

#FGain:Low Radio Device: BTS
Ref Offset 144 dB.

10 dBidi Ref 40.00 dBm

A Y

Center 1.733 GHz

#Res BW 62 kHz #VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 30.5 dBm
2.7273 MHz
1.964 kHz % of OBW Power

3.322 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

sc. STATUS

LTE Band 4 16QAM 1.4MHz CH-High

LTE Band 4 16QAM 3MHz CH-High

- —
[ Keysight Spectrum Analyzer - Occupied BW
Y R[50

Center Freq 1.754300000 GHz

#IFGain:Low

Ref Offset 1.45 dB.

LO dBidiv Ref 40.00 dBm

Center 1.754 GHz
#Res BW 30 kHz
Occupied Bandwidth
1.1157 MHz
-171 Hz
1.485 MHz

Transmit Freq Error
x dB Bandwidth

[
FF[ AN 01:48:21PH 529 25,2020
754300000 GHz Radio Std: None

Trig: Free Run ‘AvglHold: 200/200

#Atten: 40 dB Radio Device: BTS

A A

#VBW 91 kHz

Total Power 30.1 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

Center Freq 1.753500000 GHz

)
oFF [ AIGNAUTO O19:91 PMSep25, 2020
1.753500000 GHz Radio Std: None

in Avg|Hold: 200/200

—
Keysight Spectrum Analyzer - Occupied BW.
" [5 5

- Tri

#IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 1.45 dB
dBidi Ref 40.00 dBm

o
}‘J"\\
I .
e e vy

Span 6 MHz|

#Res BW 62 kHz #VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 30.6 dBm
2.7201 MHz
3.823 kHz % of OBW Power

3.171 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

sc. STATUS
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\_) RF Test Report

Report No.: R2009A0613-R3

LTE Band 4 16QAM 5MHz CH-Low

LTE Band 4 16QAM 10MHz CH-Low

[E=mr= =

01:48:48PM Sep 25,2020
Radio Std: None

—
B3 Keysight Spectrum Anslyzer - Occupied B
i W[50

Center Freq 1.71250000 GHz

SENSE:INT] SOL
Center Fre
Trig: Free Run
#Atten: 40 dB

[ auon
712500000 GHz
AvglHold: 2001200

#FGain:Low Radio Device: BTS

Ref Offset 1.47 dB.
Ref 40.00 dBm

T e e

)
0 e A

Center 1.713 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 30.2 dBm

4.5293 MHz
12.481 kHz % of OBW Power
5.169 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

—
B KeyightSpectrum Anabzer - Occupied BW o))

F 500 01:49:00PM Sep 25, 2020
Radio Std: None

SENSEAINT] S0 F ALIGN AUT!
Center Freq: 1.715000000 GHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

1 R [500 A
Center Freq 1.715000000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 147 dB.
Ref 40.00 dBm

PN e T A A NeA = oty

K
) > " T
e .45

Center 1.715 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 30.1 dBm

9.0041 MHz
27.311 kHz % of OBW Power
10.66 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

LTE Band 4 16QAM 5MHz CH-Middle

LTE Band 4 16QAM 10MHz CH-Middle

e
01348154 2 529 25, 2020
Radio Std: None

- —
[ Keysight Spectrum Analyzer - Occupied BW

RF 00 A
Center Freq 1.732500000 GHz o

Trig: Free Run
#Atten: 40 dB

Avg|Hold: 2001200
#IFGain:Low Radio Device: BTS
Ref Offset 1.44 dB.

1(\ dBidiv Ref 40.00 dBm

- - iV -
e v LA ATty

Center 1.733 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 30.0 dBm
4.5278 MHz
10.203 kHz % of OBW Power

5.279 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

o - mem]
oFF ALIGN AUTO OL:49:15 PH Sep 25,2020
1.732500000 GHz Radio Std: None

Trig: Free Run AvglHold: 2001200

#Atten: 40 dB

- —
[ Keysight Spectrum Analyzer - Occupied BW

R | &
Center Freq 1.732500000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 144 dB.

10 dBidi Ref 40.00 dBm

oA A BTN N e i s
A
!

b g

N
o BT T ey

Center 1.733 GHz
#Res BW 200 kHz

Span 20 MHz

#VBW 620 kHz Sweep 1ms|

Occupied Bandwidth Total Power 29.9 dBm
9.0438 MHz
22.596 kHz % of OBW Power

10.35 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

LTE Band 4 16QAM 5MHz CH-High

LTE Band 4 16QAM 10MHz CH-High

e
0L:45:01 P 5 25, 2020
Radio Std: None

- —
[ Keysight Spectrum Analyzer - Occupied BW
Y R[50

Center Freq 1.752500000 GHz

P AN
752500000 GHz
Trig: Free Run ‘Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 1.45 dB.

LO dBidiv Ref 40.00 dBm

Center 1.753 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 29.9 dBm
4.5591 MHz
21.030 kHz % of OBW Power

5.166 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

Center Freq 1.750000000 GHz

)
oFF [ AIGNAUTO o121 PMSep25, 2020
1.750000000 GHz Radio Std: None

in Avg|Hold: 200/200

—
Keysight Spectrum Analyzer - Occupied BW.
" [5 5

- Tri
#FGain:Low #Atten: 40 dB. Radio Device: BTS

Ref Offset 145 dB.
dBidi Ref 40.00 dBm

IV A s AR A ST AR A o i

q S
e i Vv

T e W A Y g

Center 1.75 GHz
#Res BW 200 kHz

Span 20 MHz

#VBW 620 kHz Sweep 1ms|

Occupied Bandwidth Total Power 29.9 dBm
9.0000 MHz
22.736 kHz % of OBW Power

10.45 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS
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\_) RF Test Report

Report No.: R2009A0613-R3

LTE Band 4 16QAM 15MHz CH-Low

LTE Band 4 16QAM 20MHz CH-Low

[E=mr= =

01:49:28PM Sep 25,2020
Radio Std: None

—
B3 Keysight Spectrum Anslyzer - Occupied B
i W[50

Center Freq 1.71750000 GHz

SENSE:INT] SOL
Center Fre
Trig: Free Run
#Atten: 40 dB

[ Aoy
717500000 GHz
AvglHold: 2001200

#FGain:Low Radio Device: BTS

Ref Offset 1.46 dB.
Ref 40.00 dBm

B s

Center 1.718 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 30.2 dBm

13.517 MHz
74.887 kHz % of OBW Power
16.18 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

—
B KeyightSpectrum Anabzer - Occupied BW o))

F 500 01:49:49 PM Sep 25, 2020
Radio Std: None

SENSEAINT] S0 F ALIGN AUT!
Center Freq: 1.720000000 GHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

1 R [500 A
Center Freq 1.720000000 GHz
#FGain:Low Radio Device: BTS

Ref Offset 1.46 dB.
Ref 40.00 dBm

At el AP AL A s

i o
e

Center 1.72 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 30.1 dBm

17.996 MHz
56.422 kHz % of OBW Power
PARER 3 xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

LTE Band 4 16QAM 15MHz CH-Middle

LTE Band 4 16QAM 20MHz CH-Middle

e
01:45:35 2 529 25, 2020
Radio Std: None

- —
[ Keysight Spectrum Analyzer - Occupied BW

RF 00 A
Center Freq 1.732500000 GHz o

Trig: Free Run
#Atten: 40 dB

Avg|Hold: 2001200

#IFGain:Low Radio Device: BTS

Ref Offset 1.44 dB.

1(\ dBidiv Ref 40.00 dBm

A
et

Center 1.733 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 29.9 dBm
13.503 MHz
16.039 kHz % of OBW Power

16.02 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

o - mem]
oFF ALIGN AUTO 01:49:56 PH Sep 25,2020
1.732500000 GHz Radio Std: None

Trig: Free Run AvglHold: 2001200

#Atten: 40 dB

- —
[ Keysight Spectrum Analyzer - Occupied BW

R | &
Center Freq 1.732500000 GHz

#FGain:Low Radio Device: BTS
Ref Offset 144 dB.

10 dBidi Ref 40.00 dBm

Y i
i
gt [

Center 1.733 GHz
#Res BW 430 kHz

Span 40 MHz

#VBW 1.2 MHz Sweep 1ms|

Occupied Bandwidth Total Power 30.1 dBm
18.000 MHz
31.317 kHz % of OBW Power

21.33 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

LTE Band 4 16QAM 15MHz CH-High

LTE Band 4 16QAM 20MHz CH-High

e
0L:45:417M 529 25, 2020
Radio Std: None

- —
[ Keysight Spectrum Analyzer - Occupied BW
Y R[50

Center Freq 1.747500000 GHz

F] AN
747500000 GHz
Trig: Free Run ‘Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.44 dB.

LO dBidiv Ref 40.00 dBm

D e e o e s e et i
JW
oy
o
P AT o

Center 1.748 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 29.9 dBm
13.503 MHz
58.777 kHz % of OBW Power

15.89 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

B
? T & SOURGE OFF | ALlG
Center Freq 1.745000000 GHz o . z
> Tri Avg[Hold: 2001200

#FGain:Low #Atten: 40 dB.

o )
AUTO O1:50:02 PM Sep 25,2020
Radio Std: None

—
Keysight Spectrum Analyzer - Occupied BW.
" [5 5

Radio Device: BTS

Ref Offset 144 dB.
dBidi Ref 40.00 dBm

U A BRSO T S
i

i
.
D = “‘J"

‘IH'“‘%,

EEY L"‘”‘i“‘“t’w"»m.-wm..\ﬂw\.,,‘

Center 1.745 GHz
#Res BW 430 kHz

Span 40 MHz

#VBW 1.2 MHz Sweep 1ms|

Occupied Bandwidth Total Power 29.9 dBm
18.029 MHz
66.356 kHz % of OBW Power

21.44 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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\_) RF Test Report

Report No.: R2009A0613-R3

LTE Band 7 QPSK 5MHz CH-Low

LTE Band 7 QPSK 10MHz CH-Low

T e Ao GEElpe oo T
- T ey L Al o7 530PM 5ep 26,2020
Center Freq: 2.502500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

R 500 AC |
Center Freq 2.502500000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 1.71 dB.
Ref 40.00 dBm

ICenter 2.503 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 31.4 dBm

4.5252 MHz
-1.988 kHz % of OBW Power
5.152 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= sTATUS

—
B KeyightSpectrum Anabzer - Occupied BW o))

F 1502 07:54:01 PM Sep 28, 2020
Radio Std: None

SENSEAINT] S0 F ALIGN AUT!
Center Freq: 2.505000000 GHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

1 R [500 A
Center Freq 2.505000000 GHz
#FGain:Low Radio Device: BTS

Ref Offset 1.71 dB.
Ref 40.00 dBm

A AN e Nttt

il
S oot A

Center 2.505 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 31.0 dBm

9.0471 MHz
-16.194 kHz % of OBW Power
10.43 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

LTE Band 7 QPSK 5MHz CH-Middle

LTE Band 7 QPSK 10MHz CH-Middle

)
07153146 Sep 28,2020
Radio Std: None

- —
[ B Keysight Spectrum Analyzer - Occupied BW
S e

SENSEINT] e ALIGN AUTO
Center Freq: 2.535000000 GHz
Trig: Free Run AvglHold: 2001200
tAtten: 40 dB

7 R [500 ac |
Center Freq 2.535000000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 162 dB

QD dBidiv Ref 40.00 dBm

ICenter 2.535 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 31.0 dBm
4.5270 MHz
-2.590 kHz % of OBW Power

5177 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

o - mem]
oFF ALIGN AUTO 07:54:07 PM Sep 28,2020
2.535000000 GHz Radio Std: None

Trig: Free Run AvglHold: 2001200

#Atten: 40 dB

- —
[ Keysight Spectrum Analyzer - Occupied BW

R | &
Center Freq 2.535000000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 162 dB.

10 dBidi Ref 40.00 dBm

e T RN N s o

N

A P o R =

Center 2.535 GHz
#Res BW 200 kHz

Span 20 MHz

#VBW 620 kHz Sweep 1ms|

Occupied Bandwidth Total Power 31.0 dBm
9.0219 MHz
-22.662 kHz % of OBW Power

10.35 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

LTE Band 7 QPSK 5MHz CH-High

LTE Band 7 QPSK 10MHz CH-High

- —
[ B Keysight Spectrum Analyzer - Occupied BW =]l
" Sha A |

RE__ 500 Ac | SENSELN e ALIGN AUTO 07:53:52 PM Sep 28, 2020
Center Freq 2.567500000 GHz Center Freq: 2.567500000 GHz Radio Std: None
Trig: Free Run AvglHold: 2001200
#FGain:Low : 4 Radio Device: BTS

Ref Offset 162 dB

QD dBidiv Ref 40.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 31.0 dBm
4.5178 MHz
7.316 kHz % of OBW Power

5.167 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

] A SOURCE OFF U
Center Freq 2.565000000 GHz . . z
- Tri
#FGain:Low #Atten: 40 dB.

)
aton aUTo 07413 Sep 28,2020
Radio Std: None

—
Keysight Spectrum Analyzer - Occupied BW.
" [5 5

Radio Device: BTS

Ref Offset 162 dB.
dBidi Ref 40.00 dBm

B VT Vi N VAV Sue e

¥
al
M

RV ERE

\h\"‘
AN

Center 2.565 GHz
#Res BW 200 kHz

Span 20 MHz

#VBW 620 kHz Sweep 1ms|

Occupied Bandwidth Total Power 30.8 dBm
9.0409 MHz
-17.005 kHz % of OBW Power

10.44 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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\_) RF Test Report

Report No.: R2009A0613-R3

LTE Band 7 QPSK 15MHz CH-Low

LTE Band 7 QPSK 20MHz CH-Low

T e Ao GEElpe oo T
; s T ALLeN ATO 075421 Pirsep 26,2000
507500000 GHz Radio Std: None
Avg|Hold: 200/200

SENSE:INT]
Center Freg:
Trig: Free Run
#Atten: 40 dB.

R 500 AC |
Center Freq 2.507500000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 1.71 dB.
Ref 40.00 dBm

I

ICenter 2.508 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 31.4 dBm

13.549 MHz
-10.020 kHz
16.05 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= sTATUS

—
B3 Keysight Spectrum Anslyzer - Occupied BW.
T SENSEINT] SO | ALIGN AUT
Center Freg: 2510000000 GHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

1 R [500 A
Center Freq 2.510000000 GHz

#FGain:Low

Ref Offset 1.71 dB.
Ref 40.00 dBm

™
o /'.Nm»wv-wmmnu” ;

Center 2.51 GHz

‘Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 31.6 dBm
18.062 MHz

30.432 kHz
21.08 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

07:54:40 PM Sep 28, 2020
Radio Std: None

Radio Device: BTS

Lo 6 fat)

LTE Band 7 QPSK 15MHz CH-Middle

LTE Band 7 QPSK 20MHz CH-Middle

)
075427 M Sep 28,2020
Radio Std: None

- —
[ B Keysight Spectrum Analyzer - Occupied BW
S e

SENSEINT S
Center Freg:
Trig: Free Run
tAtten: 40 dB

e ALIGN AUTO
535000000 GHz

7 R [500 ac |
Center Freq 2.535000000 GHz
AvglHold: 2001200

#FGain:Low Radio Device: BTS

Ref Offset 162 dB

QD dBidiv Ref 40.00 dBm

e Lo W N

AN A Sy

ICenter 2.535 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 31.1 dBm

13.483 MHz
12131 kHz
15.57 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

- —
[ Keysight Spectrum Analyzer - Occupied BW
4 F 500 A OFF|___ALIGN AUTO
2.535000000 GHz
. Trig: FreeRun AvglHold: 2001200
#Atten: 40 dB.

R | &
Center Freq 2.535000000 GHz

#FGain:Low

Ref Offset 162 dB.

10 dBidi Ref 40.00 dBm

i, Y VI P NI I

Center 2.535 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 31.1 dBm
17.981 MHz
-23.386 kHz

21.66 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

07:54:47 PM Sep 28,2020
Radio Std: None

Radio Device: BTS

Sweep 1ms|

=<

LTE Band 7 QPSK 15MHz CH-High

LTE Band 7 QPSK 20MHz CH-High

)
075433 Sep 26,2020
Radio Std: None

—
B Keysight Spectrum Analyzer - Occupied BW.
] S0 AC | SENSE
Center Freq:
Trig: Free Rui
HFGain:Low #Atten: 40 dB

e ALIGN AUTO
562500000 GHz
n

R[S0 AC |
Center Freq 2.562500000 GHz
AvglHold: 2001200

Radio Device: BTS

Ref Offset 162 dB

QD dBidiv Ref 40.00 dBm

| et A AV ottt |

MM\»JM,,_ o

Nt e,

ICenter 2.563 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 30.8 dBm

13.534 MHz
-21.001 kHz
16.42 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

Center Freq 2.560000000 GHz

—
Keysight Spectrum Analyzer - Occupied BW.
" [5 5

oFF ALLG!
2.560000000 GHz
ri n AvglHold: 2001200
#FGain:Low #Atten: 40 dB
Ref Offset 161 dB.

dBidi Ref 40.00 dBm

T A AN ot N

i

T

Center 2.56 GHz
#Res BW 430 kHz #VBW 1.2 MHz

Total Power 30.9 dBm

Occupied Bandwidth
17.950 MHz
+12.838 kHz
21.20 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

)

NAUTO 07:54:53 PH Sep 28, 2020
Radio Std: None

Radio Device: BTS

Sweep 1ms|

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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\_) RF Test Report

Report No.: R2009A0613-R3

LTE Band 7 16QAM 5MHz CH-Low

LTE Band 7 16QAM 10MHz CH-Low

[E=mr= =

07:53:43PM Sep 28, 2020
Radio Std: None

—
B3 Keysight Spectrum Anslyzer - Occupied B
i W[50

Center Freq 2.50250000 GHz

SENSE:INT] SOL
Center Fre
Trig: Free Run
#Atten: 40 dB

[ Aoy
502500000 GHz
AvglHold: 2001200

#FGain:Low Radio Device: BTS

Ref Offset 1.71 dB.
Ref 40.00 dBm

A AT A A A e AP

S e la

Center 2.503 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 30.2 dBm

4.5224 MHz
=737 Hz % of OBW Power
5.155 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

—
B KeyightSpectrum Anabzer - Occupied BW o))

F 1502 07:54:03PM Sep 28, 2020
Radio Std: None

SENSEAINT] S0 F ALIGN AUT!
Center Freq: 2.505000000 GHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

1 R [500 A
Center Freq 2.505000000 GHz
#FGain:Low Radio Device: BTS

Ref Offset 1.71 dB.
Ref 40.00 dBm

T e e

. #
Metranita™

Center 2.505 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 30.0 dBm

9.0435 MHz
-16.734 kHz % of OBW Power
10.53 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

LTE Band 7 16QAM 5MHz CH-Middle

LTE Band 7 16QAM 10MHz CH-Middle

e
07:535:432M 529 28, 2020
Radio Std: None

- —
[ Keysight Spectrum Analyzer - Occupied BW

RE 00 A
Center Freq 2.535000000 GHz o

Trig: Free Run
#Atten: 40 dB

Avg|Hold: 2001200

#IFGain:Low Radio Device: BTS

Ref Offset 162 dB.

1(\ dBidiv Ref 40.00 dBm

T S N T ey

i
ko

Center 2.535 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 30.3 dBm
4.5327 MHz
-11.159 kHz % of OBW Power

5.140 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

o - mem]
OFF|___ALIGN AUTO 07:54:10 PH Sep 28,2020
2.535000000 GHz Radio Std: None
. Trig: FreeRun AvglHold: 2001200
#Atten: 40 dB.

- —
[ Keysight Spectrum Analyzer - Occupied BW

R | &
Center Freq 2.535000000 GHz

#FGain:Low Radio Device: BTS
Ref Offset 162 dB.

10 dBidi Ref 40.00 dBm

AP A U A A A M,

-
gt ooyl et

Center 2.535 GHz
#Res BW 200 kHz

Span 20 MHz

#VBW 620 kHz Sweep 1ms|

Occupied Bandwidth Total Power 30.2 dBm
9.0145 MHz
-13.310 kHz % of OBW Power

10.22 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

LTE Band 7 16QAM 5MHz CH-High

LTE Band 7 16QAM 10MHz CH-High

e
07:53:56 21 529 28, 2020
Radio Std: None

- —
[ Keysight Spectrum Analyzer - Occupied BW
Y R[50

Center Freq 2.567500000 GHz

P AN
567500000 GHz
Trig: Free Run ‘Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 162 dB.

LO dBidiv Ref 40.00 dBm

/\_‘,,WN,NWJ\,V OIS

1

[
\/Wwwm‘“f“j l A o
l

e

Center 2.568 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 30.0 dBm
4.5387 MHz
7.441 kHz % of OBW Power

5.155 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

B
? T & SOURCE OFF U
Center Freq 2.565000000 GHz o . z
> Tri Avg[Hold: 2001200
#FGain:Low #Atten: 40 dB.

)
aton aUTo 07i5416PM Sep 28,2020
Radio Std: None

—
Keysight Spectrum Analyzer - Occupied BW.
" [5 5

Radio Device: BTS

Ref Offset 162 dB.
dBidi Ref 40.00 dBm

e i et i S Vet Vst |

oy R
VA g

Center 2.565 GHz
#Res BW 200 kHz

Span 20 MHz

#VBW 620 kHz Sweep 1ms|

Occupied Bandwidth Total Power 30.1 dBm
9.0392 MHz
-32.917 kHz % of OBW Power

10.29 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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\_) RF Test Report

Report No.: R2009A0613-R3

LTE Band 7 16QAM 15MHz CH-Low

LTE Band 7 16QAM 20MHz CH-Low

—
B3 Keysight Spectrum Anslyzer - Occupied B
i W[50

Center Freq 2.50750000 GHz

#FGain:Low

Ref Offset 1.71 dB.
Ref 40.00 dBm

0 ‘J(Wmm,wmzwwﬂ""

ICenter 2.508 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.543 MHz
-14.463 kHz
16.27 MHz

Transmit Freq Error
x dB Bandwidth

SENSE:INT] SOL

Center Fre
Trig: Free Run
#Atten: 40 dB

#VBW 910 kHz

Total Power

% of OBW Power
xdB

[ auon
507500000 GHz

AvglHold: 2001200

[

07:54:24 PM Sep 28, 2020
Radio Std: None

Radio Device: BTS

30.3 dBm

99.00 %
-26.00 dB

sTATUS

—
B3 Keysight Spectrum Anslyzer - Occupied BW.

1 R [500 A
Center Freq 2.510000000 GHz Trg

#FGain:Low #Atte

Ref Offset 1.71 dB.
Ref 40.00 dBm

Center 2.51 GHz
#Res BW 430 kHz
Occupied Bandwidth
18.090 MHz
21.813 kHz
21.28 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power
xdB

SENSEIINT] 50 F ALIGN AUT!
Center Freq: 2.510000000 GHz

FreeRun
n: 40 dB

AvglHold: 2001200

P T RSP S AT 2

V‘MM{(

o} sttt Y

#VBW 1.2 MHz

30.5 dBm

99.00 %
-26.00 dB

sTATUS

o | & )
07:54:43 PM Sep 28, 2020
Radio Std: None

Radio Device: BTS

i,
h LTV R

LTE Band 7 16QAM 15MHz CH-Middle

LTE Band 7 16QAM 20MHz CH-Middle

- —
[ Keysight Spectrum Analyzer - Occupied BW

RE 00 A
Center Freq 2.535000000 GHz

#IFGain:Low

Ref Offset 162 dB.

1(\ dBidiv Ref 40.00 dBm

Trig: Free Run
#Atten: 40 dB.

o)

07:54:30PM Sep 28,2020
Radio Std: None

Avg|Hold: 2001200

Radio Device: BTS

B T e T P

il il

s

Center 2.535 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.502 MHz
-18.239 kHz
16.38 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 910 kHz

Total Power

% of OBW Power
x dB

30.2dBm

99.00 %
-26.00 dB

sTATUS

- —
[ Keysight Spectrum Analyzer - Occupied BW

R | &
Center Freq 2.535000000 GHz Trig

#FGain:Low #Atte

Ref Offset 162 dB.

10 dBidi Ref 40.00 dBm

[N SO NPTV

0 ,,JFW
L e ke

Center 2.535 GHz
#Res BW 430 kHz
Occupied Bandwidth
18.027 MHz
-44.049 kHz
21.63 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power
xdB

oFF ALIGN AUTO
2.535000000 GHz

FreeRun AvglHold: 2001200

n: 40 dB

A A e I MO LA

m\n
'\'\‘l‘n\;,%\n

#VBW 1.2 MHz

30.3 dBm

99.00 %
-26.00 dB

STATUS

)
O7i5449PMSep 28,2020
Radio Std: None

Radio Device: BTS

Ao,

Span 40 MHz
Sweep 1ms|

LTE Band 7 16QAM 15MHz CH-High

LTE Band 7 16QAM 20MHz CH-High

- —
[ Keysight Spectrum Analyzer - Occupied BW
Y R[50

Center Freq 2.562500000 GHz

#IFGain:Low

Ref Offset 162 dB.

LO dBidiv Ref 40.00 dBm

P AN
562500000 GHz

Trig: Free Run
#Atten: 40 dB.

Avg|Hold: 2001200

o)

07:54:36PM Sep 28,2020
Radio Std: None

Radio Device: BTS

L et e e e O

"
e

Center 2.563 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.509 MHz
5.111 kHz
15.74 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 910 kHz

Total Power

% of OBW Power
x dB

30.0 dBm

99.00 %
-26.00 dB

sTATUS

Center Freq 2.560000000 GHz

—
Keysight Spectrum Analyzer - Occupied BW.
" [5 5

ri
#FGain:Low #Atte

Ref Offset 161 dB.

dBidi Ref 40.00 dBm

Ao A

¥

A
oot &

Center 2.56 GHz
#Res BW 430 kHz
Occupied Bandwidth
18.040 MHz
1.510 kHz
21.08 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power
xdB

oFF ALIGN AUTO
2.560000000 GHz
n AvglHold: 2001200
n: 40 dB

s s A e |

#VBW 1.2 MHz

30.0 dBm

99.00 %
-26.00 dB

STATUS

)
O7is455PMSep 28,2020
Radio Std: None

Radio Device: BTS

Sweep 1ms|

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: R2009A0613-R3

LTE Band 66 QPSK 1.4MHz CH-Low

LTE Band 66 QPSK 3MHz CH-Low

—
B3 Keysight Spectrum Anslyzer - Occupied B
i W[50

Center Freq 1.71070000 GHz

#FGain:Low

Ref 40.00 dBm

JESSSVNISEN NS SSITN SAPAP P O,

et
B e

Center 1.711 GHz
#Res BW 30 kHz
Occupied Bandwidth
1.1117 MHz
Transmit Freq Error
x dB Bandwidth

SENSE:INT] SOL

[E=mr= =

08:31:14 M Sep 28, 2020
Radio Std: None

[ auon
710700000 GHz
AvglHold: 2001200

Center Fre
Trig: Free Run

#Atten: 40 dB Radio Device: BTS

S S

#VBW 91 kHz

Total Power 30.5 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

sTATUS

Center 1.712 GHz

=3 sTATUS

—
B3 Keysight Spectrum Anslyzer - Occupied BW.

1 R [500 A
Center Freq 1.711500000 GHz

=R
08:31:33 PM Sep 28, 2020
Radio Std: None

SENSE:INT] 50 3 ALIGN AUTC
Center Freq: 1.711500000 GHz
Trig: Free Run AvglHold: 2001200
#IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 147 dB
Ref 40.00 dBm

M
RPN Mronctvennr oo T

—

Span 6 MHz|

‘Res BW 62 kHz Sweep 1.533 ms|

#VBW 180 kHz

Occupied Bandwidth Total Power 31.2dBm
2.7198 MHz

-1.716 kHz
3.254 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

LTE Band 66 QPSK 1.4MHz CH-Middle

LTE Band 66 QPSK 3MHz CH-Middle

- —
[ Keysight Spectrum Analyzer - Occupied BW

RF 00 A
Center Freq 1.745000000 GHz

#IFGain:Low

Ref Offset 1.44 dB.

1(\ dBidiv Ref 40.00 dBm

Center 1.745 GHz
#Res BW 30 kHz

Occupied Bandwidth
1.1165 MHz

-1.774 kHz
1.579 MHz

Transmit Freq Error
x dB Bandwidth

. Trig: FreeRun

o)
08:31:20 91 52p 28,2020
Radio Std: None
‘AvglHold: 2001200

#Atten: 40 dB Radio Device: BTS

#VBW 91 kHz

Total Power 30.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

sTATUS

10 dB/di

Center 1.745 GHz
#Res BW 62 kHz

sc. STATUS

Center Freq 1.745000000 GHz

)
08:3139PM Sep 28,2020
Radio Std: None

—

Keysight Spectrum Analyze: - Occupied BW.

F 15 A OFF ALIGN AUTO

1.745000000 GHz

Trig: Free Run AvglHold: 2001200

#IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 1.44 dB
Ref 40.00 dBm

P -

Span 6 MHz|

#VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 30.7 dBm
2.7085 MHz
-4.195 kHz

3.231 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

LTE Band 66 QPSK 1.4MHz CH-High

LTE Band 66 QPSK 3MHz CH-High

- —
[ Keysight Spectrum Analyzer - Occupied BW
Y R[50

Center Freq 1.779300000 GHz

#IFGain:Low

Ref Offset 152 dB.

LO dBidiv Ref 40.00 dBm

Center 1.779 GHz
#Res BW 30 kHz

Occupied Bandwidth
1.1167 MHz

Transmit Freq Error
x dB Bandwidth

B
F[ALGN 08:31:26 91 52 28,2020
779300000 GHz Radio Std: None

Trig: Free Run ‘AvglHold: 200/200

#Atten: 40 dB Radio Device: BTS

o
e
TN o o .

#VBW 91 kHz

Total Power 30.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

sTATUS

#Res BW 62 kHz

Center Freq 1.778500000 GHz

)
oFF [ AIGNAUTO 08:31:45PMSep 28,2020
1.778500000 GHz Radio Std: None

in Avg|Hold: 200/200

—
Keysight Spectrum Analyzer - Occupied BW.
" [5 5

ri
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 152 dB.

dBidi Ref 40.00 dBm

A

praid
it LIV .Y (VSN

v

Span 6 MHz|

#VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 30.6 dBm
2.7239 MHz
-636 Hz

3.176 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: R2009A0613-R3

LTE Band 66 QPSK 5MHz CH-Low

LTE Band 66 QPSK 10MHz CH-Low

[E=mr= =

08:31:52PM Sep 28, 2020
Radio Std: None

—
B3 Keysight Spectrum Anslyzer - Occupied B
i W[50

Center Freq 1.71250000 GHz

SENSE:INT] SOL
Center Fre
Trig: Free Run
#Atten: 40 dB

[ auon
712500000 GHz
AvglHold: 2001200

#FGain:Low Radio Device: BTS

Ref Offset 1.47 dB.
Ref 40.00 dBm

LM AN PPN Pl o

O ey i S

Center 1.713 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 30.8 dBm

4.5343 MHz
8.378 kHz % of OBW Power
5.168 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

—
B KeyightSpectrum Anabzer - Occupied BW o))

T 08:32:13PM 520 28, 2020
Radio Std: None

SENSEAINT] S0 F ALIGN AUT!
Center Freq: 1.715000000 GHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

1 R [500 A
Center Freq 1.715000000 GHz
#FGain:Low Radio Device: BTS

Ref Offset 147 dB.
Ref 40.00 dBm

YA A A A BN

e e O e

Center 1.715 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 30.6 dBm

9.0115 MHz
11.624 kHz % of OBW Power
10.23 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

LTE Band 66 QPSK 5MHz CH-Middle

LTE Band 66 QPSK 10MHz CH-Middle

e
0833135621 529 28, 2020
Radio Std: None

- —
[ Keysight Spectrum Analyzer - Occupied BW

RF 00 A
Center Freq 1.745000000 GHz o

Trig: Free Run
#Atten: 40 dB

Avg|Hold: 2001200

#IFGain:Low Radio Device: BTS

Ref Offset 1.44 dB.

1(\ dBidiv Ref 40.00 dBm

AN AN AN A SR APt

A
oot
NS v

Center 1.745 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 30.1 dBm
4.5335 MHz
4.203 kHz % of OBW Power

5.234 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

o - mem]
oFF ALIGN AUTO 08:32:20 PM Sep 28,2020
1.745000000 GHz Radio Std: None

Trig: Free Run AvglHold: 2001200

#Atten: 40 dB

- —
[ Keysight Spectrum Analyzer - Occupied BW

R | &
Center Freq 1.745000000 GHz
#FGain:Low Radio Device: BTS

Ref Offset 144 dB.

10 dBidi Ref 40.00 dBm

A ) e e A A e e e

W SN Ao

Center 1.745 GHz
#Res BW 200 kHz

Span 20 MHz

#VBW 620 kHz Sweep 1ms|

Occupied Bandwidth Total Power 30.1 dBm
9.0044 MHz
-357 Hz % of OBW Power

10.16 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

LTE Band 66 QPSK 5MHz CH-High

LTE Band 66 QPSK 10MHz CH-High

e
08:32:057M 529 28, 2020
Radio Std: None

- —
[ Keysight Spectrum Analyzer - Occupied BW
Y R[50

Center Freq 1.777500000 GHz

F[ALGN
777500000 GHz
. Trig: FreeRun ‘AvglHold: 2001200

#IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 152 dB.

LO dBidiv Ref 40.00 dBm

\
R SO -

Center 1.778 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 30.2 dBm
4.5077 MHz
-2.332 kHz % of OBW Power

5.016 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

B
? I & SOURCE OFF U
Center Freq 1.775000000 GHz o . z
> Tri Avg[Hold: 2001200
#FGain:Low #Atten: 40 dB.

)
aton aUTo 08:32:26PM Sep 28,2020
Radio Std: None

—
Keysight Spectrum Analyzer - Occupied BW.
" [5 5

Radio Device: BTS

Ref Offset 152 dB.
dBidi Ref 40.00 dBm

AP A S Ay e A e A st A i

i "
M W
o "
PR BTG e——" "

Center 1.775 GHz
#Res BW 200 kHz

Span 20 MHz

#VBW 620 kHz Sweep 1ms|

Occupied Bandwidth Total Power 29.8 dBm
9.0442 MHz
-13.983 kHz % of OBW Power

10.45 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 44 of 110

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_) RF Test Report

Report No.: R2009A0613-R3

LTE Band 66 QPSK 15MHz CH-Low

LTE Band 66 QPSK 20MHz CH-Low

—
B3 Keysight Spectrum Anslyzer - Occupied B
i W[50

Center Freq 1.71750000 GHz

#FGain:Low

Ref Offset 1.46 dB.
Ref 40.00 dBm

SENSE:INT] SOL
Center Fre

#Atten: 40 dB

[ Aoy
717500000 GHz
Trig: Free Run AvglHold: 2001200

sl cpirsticbpecir st

Moo

ICenter 1.718 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.478 MHz
20.751 kHz
15.59 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 910 kHz

Total Power 30.5 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

[

08:32:34 PM Sep 28, 2020
Radio Std: None

Radio Device: BTS

—
B KeyightSpectrum Anabzer - Occupied BW o))

F 1502 08:32:54 PM Sep 28, 2020
Radio Std: None

SENSEAINT] S0 F ALIGN AUT!
Center Freq: 1.720000000 GHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

1 R [500 A
Center Freq 1.720000000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 1.46 dB.
Ref 40.00 dBm

e e

k|
T

Center 1.72 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 30.3 dBm

18.007 MHz
-3.452 kHz % of OBW Power
20.91 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

LTE Band 66 QPSK 15MHz CH-Middle

LTE Band 66 QPSK 20MHz CH-Middle

- —
[ Keysight Spectrum Analyzer - Occupied BW

RF 00 A
Center Freq 1.745000000 GHz

#IFGain:Low

Ref Offset 1.44 dB.

1(\ dBidiv Ref 40.00 dBm

#Atten: 40 dB

o)

08:32:40PM Sep 28,2020
Radio Std: None

Trig: Free Run ‘Avg|Hold: 2001200

B

i

N
I ey ot T

Center 1.745 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.509 MHz
5.526 kHz
15.66 MHz

Transmit Freq Error
x dB Bandwidth

"oy
n
Mo

#VBW 910 kHz

Total Power 30.2 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

Radio Device: BTS

S

o - mem]
oFF ALIGN AUTO 08:33:00 PM Sep 28, 2020
1.745000000 GHz Radio Std: None

Trig: Free Run AvglHold: 2001200

#Atten: 40 dB

- —
[ Keysight Spectrum Analyzer - Occupied BW

R | &
Center Freq 1.745000000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 144 dB.

10 dBidi Ref 40.00 dBm

B

Center 1.745 GHz

H#Res BW 430 kHz #VBW 1.2 MHz Sweep 1ms|

Occupied Bandwidth Total Power 30.2 dBm
18.008 MHz
25.307 kHz % of OBW Power

21.01 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

LTE Band 66 QPSK 15MHz CH-High

LTE Band 66 QPSK 20MHz CH-High

- —
[ Keysight Spectrum Analyzer - Occupied BW
Y R[50

Center Freq 1.772500000 GHz

#IFGain:Low

Ref Offset 1.48 dB.

LO dBidiv Ref 40.00 dBm

#Atten: 40 dB

] AN
772500000 GHz
Trig: Free Run ‘Avg|Hold: 200/200

A i e A e e SR S N Y N,

i

e S i

Center 1.773 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.529 MHz
-24.800 kHz
16.03 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 910 kHz

Total Power 30.0 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

o)

08:32:46PM Sep 28,2020
Radio Std: None

Radio Device: BTS

Center Freq 1.770000000 GHz

)
oFF [ AIGNAUTO 08:33:06PM Sep 28,2020
1.770000000 GHz Radio Std: None

in Avg|Hold: 200/200

—
Keysight Spectrum Analyzer - Occupied BW.
" [5 5

- Tri
#FGain:Low #Atten: 40 dB. Radio Device: BTS

Ref Offset 147 dB.
dBidi Ref 40.00 dBm

e e e R T R N S

o
v Athh ./wwf"f‘\’wlﬂ)‘ s
ot A Wit “4\’\‘\"""\]\'\'\1\,\,

Center 1.77 GHz
#Res BW 430 kHz

Span 40 MHz

#VBW 1.2 MHz Sweep 1ms|

Occupied Bandwidth Total Power 30.0 dBm
18.057 MHz
-47.469 kHz % of OBW Power

21.87 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: R2009A0613-R3

LTE Band 66 16QAM 1.4MHz CH-Low

LTE Band 66 16QAM 3MHz CH-Low

[E=mr= =

08:31:16PM Sep 28, 2020
Radio Std: None

—
B3 Keysight Spectrum Anslyzer - Occupied B
i W[50

Center Freq 1.71070000 GHz

SENSE:INT] SOL
Center Fre
Trig: Free Run
#Atten: 40 dB

[ auon
710700000 GHz
AvglHold: 2001200

#FGain:Low Radio Device: BTS

Ref 40.00 dBm

e S e s dhch et
fahdhchamthcd ket kit i}

Center 1.711 GHz

‘Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 29.7 dBm
1.1289 MHz

-6.145 kHz
1.636 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

Center 1.712 GHz
#Res BW 62 kHz

1 R [500 A
Center Freq 1.711500000 GHz

—
Xeysght Spectrum Amalyzer - Occupied BW o))

T 08:31:3 M 520 28, 2020
Radio Std: None

SENSE:INT] 50 3 ALIGN AUTC
Center Freq: 1.711500000 GHz
Trig: Free Run AvglHold: 2001200
#IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 147 dB
Ref 40.00 dBm

#VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 30.3 dBm
2.7263 MHz

-4.578 kHz
3.275 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sTATUS

LTE Band 66 16QAM 1.4MHz CH-Middle

LTE Band 66 16QAM 3MHz CH-Middle

e
08:31:237M 529 28, 2020
Radio Std: None

- —
[ Keysight Spectrum Analyzer - Occupied BW

RF 00 A
Center Freq 1.745000000 GHz o

Trig: Free Run
#Atten: 40 dB

Avg|Hold: 2001200

#IFGain:Low Radio Device: BTS

Ref Offset 1.44 dB.

1(\ dBidiv Ref 40.00 dBm

Center 1.745 GHz

#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 29.2 dBm
1.1071 MHz
-619 Hz

1.562 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

10

Center 1.745 GHz
#Res BW 62 kHz

R | &
Center Freq 1.745000000 GHz

)
08:31:42PM Sep 28,2020
Radio Std: None

—
Keysight Spectrum Analyzer - Occupied BW.

oFF ALIGN AUTO
1.745000000 GHz
Trig: Free Run AvglHold: 2001200
#FGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 144 dB.

dBidi Ref 40.00 dBm

y
1 ‘,-—’/
et

AT

Span 6 MHz|

#VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 29.7 dBm
2.7222 MHz
-988 Hz

3.371 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

LTE Band 66 16QAM 1.4MHz CH-High

LTE Band 66 16QAM 3MHz CH-High

e
083312571 529 28, 2020
Radio Std: None

- —
[ Keysight Spectrum Analyzer - Occupied BW
Y R[50

Center Freq 1.779300000 GHz

A
779300000 GHz
Trig: Free Run ‘Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 152 dB.

LO dBidiv Ref 40.00 dBm

G S T I ae (R

Ty
NN e

Center 1.779 GHz

#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 29.3 dBm
1.1242 MHz
3.592 kHz

1.563 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

#Res BW 62 kHz

Center Freq 1.778500000 GHz

)
oFF [ AIGNAUTO 08:31:48PM Sep 28,2020
1.778500000 GHz Radio Std: None

in Avg|Hold: 200/200

—
Keysight Spectrum Analyzer - Occupied BW.
" [5 5

ri
#FGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 152 dB.

dBidi Ref 40.00 dBm

P
W

N
A
T s M

et s

Span 6 MHz|

#VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 29.7 dBm
2.7131 MHz
-7.438 kHz

3.257 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: R2009A0613-R3

LTE Band 66 16QAM 5MHz CH-Low

LTE Band 66 16QAM 10MHz CH-Low

[E=mr= =

08:31:55 M Sep 28, 2020
Radio Std: None

—
B3 Keysight Spectrum Anslyzer - Occupied B

SENSEINT] SOURGE OFF___ Al
Center Freq: 1.712500000 GHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

R 10 A
Center Freq 1.712500000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 1.47 dB.
Ref 40.00 dBm

Center 1.713 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 29.7 dBm

4.5162 MHz
5.794 kHz % of OBW Power
5.213 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

—
B KeyightSpectrum Anabzer - Occupied BW o))
’ ¢ [s0a 08:32:15PM 520 28, 2020

Radio Std: None

SENSEAINT] SOUS ALIGN AUT!
Center Freq: 1.715000000 GHz
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

R [500 A
Center Freq 1.715000000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 147 dB.
Ref 40.00 dBm

’ /Lw\w-nv'\/‘fnr"f"'\f A A

Center 1.715 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 29.6 dBm

9.0053 MHz
7.988 kHz % of OBW Power
10.54 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

LTE Band 66 16QAM 5MHz CH-Middle

LTE Band 66 16QAM 10MHz CH-Middle

e
08:32:01 P 529 28, 2020
Radio Std: None

- —
[ Keysight Spectrum Analyzer - Occupied BW

SENSEINT] SOUR [__alGn
Center Freq: 1.745000000 GHz
Trig: Free Run ‘Avg|Hold: 2001200
#Atten: 40 dB

R 00 A
Center Freq 1.745000000 GHz

#IFGain:Low Radio Device: BTS

Ref Offset 1.44 dB.

LO dBidiv Ref 40.00 dBm

Center 1.745 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 29.2 dBm
4.5316 MHz
-3.580 kHz % of OBW Power

5.199 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Erro
x dB Bandwidth

=3 sTATUS

- —
B Keysight Spectrum Analyzer - Occupied BW. o - mem]
[s A " ALIGN AUTO 08:32:22 PM Sep 28,2020
1.745000000 GHz Radio Std: None
Trig: Free Run AvglHold: 2001200
#Atten: 40 dB

[ &
Center Freq 1.745000000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 144 dB.
Ref 40.00 dBm

e e AP SN s A gt

s a

o

P T
AR AT TR A At i, o

Center 1.745 GHz
#Res BW 200 kHz

Span 20 MHz

#VBW 620 kHz Sweep 1ms|

Occupied Bandwidth Total Power 29.0 dBm
9.0169 MHz
2.140 kHz % of OBW Power

10.18 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

LTE Band 66 16QAM 5MHz CH-High

LTE Band 66 16QAM 10MHz CH-High

e
08:32:07PM 529 28, 2020
Radio Std: None

- —
[ Keysight Spectrum Analyzer - Occupied BW

T atovaumo
77500000 GHz

Trig: Free Run ‘Avg|Hold: 200/200

#Atten: 40 dB

RF 00 A
Center Freq 1.777500000 GHz

#IFGain:Low Radio Device: BTS

Ref Offset 152 dB.

1(\ dBidiv Ref 40.00 dBm

Center 1.778 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 29.2 dBm
4.5366 MHz
6.459 kHz % of OBW Power

5.097 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Erro
x dB Bandwidth

=3 sTATUS

)
08:32:29PM Sep 28,2020
Radio Std: None

—
Keysight Spectrum Anelyzer - Occupied BW
R[5 E 3 ALIGN AUTO

Center Freq 1.775000000 GHz ; 775000000 GHz
Trig: Free Run Avg|Hold: 200/200
HIFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 152 dB.

10 dBidi Ref 40.00 dBm

e AP AUPNAAN e o o eretne g,

¥ N P A s Y,

Center 1.775 GHz
#Res BW 200 kHz

Span 20 MHz

#VBW 620 kHz Sweep 1ms|

Occupied Bandwidth Total Power 28.9 dBm
9.0184 MHz
-8.854 kHz % of OBW Power

10.25 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sc. STATUS

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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Report No.: R2009A0613-R3

LTE Band 66 16QAM 15MHz CH-Low

LTE Band 66 16QAM 20MHz CH-Low

—
B3 Keysight Spectrum Anslyzer - Occupied B

R 10 A
Center Freq 1.717500000 GHz

#FGain:Low

Ref Offset 1.46 dB.
Ref 40.00 dBm

o
. Mdv.,m,,/umﬁwﬂf"’

ICenter 1.718 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.497 MHz
23.487 kHz
15.80 MHz

Transmit Freq Error
x dB Bandwidth

SENSE:INT] SOUR

Trig: Free Run
#Atten: 40 dB

#VBW 910 kHz

Total Power

% of OBW Power
xdB

Center Freq: 1.717500000 GHz

[E=mr= =

08:32:36PM Sep 28, 2020
Radio Std: None

AvglHold: 2001200
Radio Device: BTS

R R

29.5 dBm

99.00 %
-26.00 dB

sTATUS

—
B3 Keysight Spectrum Anslyzer - Occupied BW.

R [500 A
Center Freq 1.720000000 GHz

#FGain:Low

Ref Offset 1.46 dB.
Ref 40.00 dBm

ot A il

Center 1.72 GHz
#Res BW 430 kHz
Occupied Bandwidth
17.920 MHz
29.854 kHz
21.25 MHz

Transmit Freq Error
x dB Bandwidth

SENSEINT] SOU: ALIGN AUT!
Center Freq: 1.720000000 GHz
AvglHold: 2001200

Trig: Free Run
#Atten: 40 dB

#VBW 1.2 MHz

Total Power

% of OBW Power
xdB

=R
08:32:56 PM Sep 28, 2020
Radio Std: None

Radio Device: BTS

29.4 dBm

99.00 %
-26.00 dB

sTATUS

LTE Band 66 16QAM 15MHz CH-Middle

LTE Band 66 16QAM 20MHz CH-Middle

- —
[ Keysight Spectrum Analyzer - Occupied BW

R 00 A
Center Freq 1.745000000 GHz

#IFGain:Low

Ref Offset 1.44 dB.

LO dBidiv Ref 40.00 dBm

SENSEINT] SOUR

[__alGn
Center Freq: 1.745000000 GHz

Trig: Free Run
#Atten: 40 dB.

Aty AT o AT g

,m“’\rw

Ty

Center 1.745 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.512 MHz
2.662 kHz
16.19 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 910 kHz

Total Power

% of OBW Power
x dB

o)
08:32:4291 529 28,2020
Radio Std: None
‘AvglHold: 2001200
Radio Device: BTS

29.1 dBm

99.00 %
-26.00 dB

sTATUS

- —
[ Keysight Spectrum Analyzer - Occupied BW

[ &
Center Freq 1.745000000 GHz

#FGain:Low

Ref Offset 144 dB.

dBidi Ref 40.00 dBm

" ALIGN AU
1.745000000 GHz
AvglHold: 2001200

Trig: Free Run
#Atten: 40 dB.

)
s 08:33:03PM Sep 28,2020
Radio Std: None

Radio Device: BTS

e N B N W A e o rae

]
MW{

st

0 W\'u\,!r_wuqnum_nw

Center 1.745 GHz
#Res BW 430 kHz
Occupied Bandwidth
18.032 MHz
845 Hz
21.39 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

% of OBW Power
xdB

VIWL

frtra e AN A g

Span 40 MHz
Sweep 1ms|

29.1 dBm

99.00 %
-26.00 dB

STATUS
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5.3 Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured.

The testing follows KDB 971168 D01 v03r01 Section 6.0

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

RBW is set to 51 kHz, VBW is set to 160 kHz for WCDMA Band IV.

RBW is set to 20 kHz, VBW is set to 100kHz for LTE Band 4/66 (1.4MHz).

RBW is set to 30 kHz, VBW is set to 100 kHz for LTE Band 4/66 (3MHz).

RBW is set to 50 kHz, VBW is set to 200 kHz for LTE Band 4/7/66 (5MHz).

RBW is set to 100 kHz, VBW is set to 300kHz for LTE Band 4/7/66 (10MHz).

RBW is set to 200 kHz, VBW is set to 1MHz for LTE Band 4/7/66 (15MHz/20MHz).

on spectrum analyzer.

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

Checked that all the results comply with the emission limit line.

Test Setup

Spectrum
Analyzer

EUT Splitter

Base station Simulator

Limits
Rule Part 27.53(h) specifies that “ for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780
MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and

2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 logo (P) dB”
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Rule Part 27.53(m) (4)/ specifies that “for BRS and EBS stations. For mobile digital stations, the
attenuation factor shall be not less than 40 + 10 log (P) dB on all frequencies between the channel
edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all frequencies between 5
megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies more
than X megahertz from the channel edge, where X is the greater of 6 megahertz or the actual
emission bandwidth as defined in paragraph (m)(4) of this section. In addition, the attenuation factor
shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and
55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on
frequencies below 2495 MHz may also submit a documented interference complaint against BRS
licensees operating on channel BRS Channel 1 on the same terms and conditions as adjacent
channel BRS or EBS licensees.

Example:

The limit line is derived from 43 + 10log (P) dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB)

=[30 + 10log (P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor kK = 1.96, U=0.684dB.
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Test Result

All the test traces in the plots shows the test results clearly.
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WCDMA Band IV CH-High

SENSEINT| SOURCE OFF ALIGN AUTO

; QAc | comec

Center Freq 1.710000000 GHz ) #Avg Type: RMS TracelDetector
NO: Wide Gy Trig: Free Run

IFGoin:Low

#Atten: 40 dB

Avg|Hold:>100/100 Y
° Select Trace
Mkr1 1.710 000 GHz i
-22.550 dBm

Ref 23.00 dBm

lew Blank
Trace On
Center 1.710000 GHz Span 5.000 MHz m

#Res BW 51 kHz #VBW 160 kHz* Sweep 2.400 ms (1001 pts)

= sTaTUS

Xi 50 Q A CORREC SENSE:INT| SOURCE OFF | ALIGN AUTO 02:38:28PM
Center Freq 1.755000000 GHz #Avg Type: RMS TRACH
) T Y Trig: Free Run AvglHold:>1001100 LG

#Atten: 40 dB B

TracelDetector
IFGain:Low Select Trace
Mkr1 1.755 000 GHz

-24.464 dBm

Ref 23.00 dBm

Clear Write
R

Trace Average

Center 1.755000 GHz Span 5.000 MHz
#Res BW §1 kHz #VBW 160 kHz* Sweep 2.400 ms (1001 pts)

= sTaTUS

LTE Band 4 QPSK 1.4MHz CH-Low, 1 RB

MultiView =  Spectrum

LTE Band 4 QPSK 1.4MHz CH-High, 1 RB

MultiView =  Spectrum

2010200
L)

11:27:58  20.10.2020

Reflevel Z300cBm Ot 70005 @ ROW 20k Rellevl Z300dBm Ot 70043 @ ROW 201t
om fod8 SWI 210, (13ms) @ VBW 100k _Mede AutoFFT o soa_SWT 210 (13 m) o VBW 100icts _Mode AutoriT
TFrequency Sweep T requeney Sweep
20 i 20 i)
=
[yn] o )
0 \ 0 { \
n J . |
! H1-13.000 dBrm / . H1-13.000 dBrm PR
- - © £
. AT Vo
h i R I [ 3
n h
w0 w‘m»‘“ \y L w/MIW \’"M'"\
e Wi, s b
i el i A
50 el by 50 yo i
n, ¢ X

ot 1" { Ml A g b e il o,
e o Y e VA f U e T
7 7
(M 0001 pis 1.0 WiHz/ Span 10,0 MHz (1755 Gz 70001 pts 1.0 W2/ Span 10,0 WAz

2010200
Lo

11:57:03 20.10.2020

LTE Band 4 QPSK 1.4MHz CH-Low, 100%RB

MultiView =  Spectrum

RefLevel 23,00 B Offset 7008 @ REW 20 kHz
- A 2008 SWT 210 s (*13 ms) ® VBW 100 kiz
1 Frequency Sweep

Mode Auto FFT

LTE Band 4 QPSK 1.4MHz CH-High, 100%RB

MultiView =  Spectrum

RefLevel 23.00dBm  Offset 7008 @ REW 20 kHz
° A 4008 SWT 210 s (13 ms) ® VBW 100 iz
1 Frequency Sweep.

Mode Auto FFT

Tasa

11:28:15 20.10.2020

20 My 20 My
10

o (il Mo 0 Ry

f/ LARNE I 104 ‘m( A
10 10 I

[ / X
30 I PN‘\” (w,' T
g "
w R ', ey LI
Il e Pl w g,
= s ) (il 0 it “\‘W‘
Ll Ry, iy W,

o BV i WW"WNMMM W%\M\W“ 1 fw.Wu N A
IR f WAL
70 70
Fi7iGH: 6001 pts 1.0 MiHz/ Spon 10.0 MHz \CF1.755 Ghz 6007 pts 1.0 M/ Spon 10.0 MHz

Measuring...  IENNENNNN 2010200 Messuring...  NERNERNER wa 20102020

s

11:57:20 20.10.2020

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R Page 51 of 110

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




